| | COMPACT TRACTORS | |
‘ g e - L e 220 - SIN 9702946 TO 9734870 . i o Jan : S o
‘@ mpmmmnom | ALPHABETICAL INDEX | - -
). B R .. . 544 sm 9711027 T0 9739739 . BTN S © ENGINESECTION - et
e, . : : S PartsCatalogNo.B1322 ‘ _ S L : o — o
SRR . L o 3 - , . S ‘ : ‘ CoT , . - Page Grid- © . : ‘ ~Page  Grid
K e L T e S .80 Alrcleaner (:15 A8 Filter, Breather . ... .. e .o 79 AB-A10
P - S ) a - . NOTE:This catalog replaces the b, Battery ......... S F 8769 E12-E14 .. Flywheel ... ... ...... Lt 17-21 . B4-B8
T, y e L . - . Catslog A1322 and all revisions. : Belt, Starter-Gengrator .......... 25 B12 “FuelPump ....... e 25-27 B12-B14
i ' ' " R ' ' _ R ' . ‘ Breaker Contact§ .. ............. 6e - E14 Fuel Strainer . ...... el 25 Bi2 .
. LT ot o ol N oo i g [P Pp—— Cod - . Breather, Cr nkcase., .......... 78 AB-ATD ‘FuelSystem..................: 25 B12
T e o : o 12OSRRIEOS00 : - Camsfiaft f...,..c.c......... 79 ‘ABAI0  GasketKis.................... 23 B0
RIS ‘ ’ ' - Carburetor/. . . ... P L.... 2527 B12-B14 - Govemor ...... U .29, 0 C2
ConnectingRod ... ......... 1115 A12-B2 “Muffler ... Lo B A
Crankshaft . .......0........ 11-15. 'A12-B2 Muffler Shields ... ... .. S 61 - “E6 -
Cylinder Block. . .. ... P TRA 17-21  B4-B8 QilPan .....................1721 B4-B8 -
Cylinder Head ....... ce..o.o 17721 B4-BS TPiston ..., Lol 1915 T A12B2)
- Electrical System' ..~ ..., .| ... 6769 E12-E14 " Pulley, Clutch .. 0............. 31356 © C4-C8
Engine Block & "L ‘ ' SparkPlug ..................; .67 . Ef2
Aftaching Parts ... .. . 17-21  B4-B8_ ' . - Starter-Generator .. . ... .l....6385 E8-E10
Exchanger, Heat . ... e . 83 .., D12 Tank, Fuel ......, R ... 25 0 B12
- Exhaust System . ..... . G 5" A6 - ThrottleLlinkage .......... ... 290 0 C2
Fan...;..,......,- ....... .......’33 . C6 - Valves .:...... S 7-9. AB-A10

' BASIC TRACTOR SECTION

. _ S ~., . Page Grid . . - Pags Grig -
Yo Axle Front ... L. oo G140 Instruments L. e 67 Ef2 .
. Axle, Rear ... .. “eeos..i.i...4951 DBDI0O . M7 HydradlicPTO. . ... ....... 89 G5 |
Baffies & Shrouds . .~ ... .. L. 25 B12 . "K19FlowConfrolKit ............. g1  G8
Brakes .............ioiiiie.. 45 D4, Model D8, D10 Whesel Weight . .. .. 75 .. FB ..
Control, Speed ... . .. A 59 E4 .  Model K8, K10 Whesl Welght ...... 77 F8 -
Decals .................... 71-73 -+ F2-F4 . Model H26 Three Poirit Hitch ... 81-83 F12-F14
_ Electrical System . ............ 67-69 E12-E14 - Model F27 Hitch Adapter ........ .83 - F14
. Co ‘ TFendsis LT e L..-39 L C12 - Model H22,J24 Sleeve Hitch .. .. .. 85 G2’ .
- Frame......... . .......37 . C10.  Model H13WeightBox.......... L. 87 G4
R - Grille ... .. ... e 37  Ccto Model H18, K18 Weight Bracket .. .. 87 G4
SR . Hitch . .......... R e A7 . D& - Model J30 Hydraulic Lift ... ... .. 79 - F10 _
P CHood i 37 C10 . Mounts, Engine ... .".......... .. 29 c2 7
T Hydraulics ......:..... ©......5359 Di12-E4 Mount, Reservoir& . :
_ - Coupling, Pump Drive .. :... 53-55 D12:D14: Heat Exchanger . ... .. ... 81  E6
S "Hoses, Lines & Fittings- . ....... 53 D12 . Pulley,Clutch ... ;.........,...31:35. C4-LC8 .
‘ . - -Motor, Hydrauli¢: Dnve..-,.'...53,-59' D12-E4 ~ Seat,Operator's ................ 38  C12
: B Pump............ e ....53-55 ‘D12-E14. . Steering Wheel & Gear ........... 43 D2
o Valve, Control . r-....B3-57. D12-E2 ‘Tail Lamp'...... R 87 . E12
“ ' Linkage, Control Valve . ... ... 59 E4 Tool Box ...... e e, 38 C12
S . S Implermnent Lift Lever . ........... 47 ~ D6 - v Transmission ......... ........ . 49-51 08—010 :
. - - - S o " . \Wheels, Front&Rear.. . .......... 45 | D4
. .
. . of
.. - 200 ingersoil Road

Winneconne, Wisconsin 54986 i _— - ' ' )




|

I

- OfL -

L
o~

\ ’ | . "-“ . -ﬂ }“ .
o Gguzner; INFORMATION
.Q' ~ B
'INDEX : _ PAFITS ORDERS = . RPN

There |s an mdex at the front end rear of this catalog

The front index is an alphabetrcal lndex of the major '
. groups or assembtres . - '

i

The rear rndex isa numencal index of the part numbers *

and pages on which' these numbers are shown.

ILI.USTRATlON

- Each llustration in thls oatalog shows a group of parts
or: oomponents. These parts and components are -
" aligned approximately as the parts and components on- -

your machine, Each part and component in an illustra-

" tion hag a reference number. These reference numbers

are in a list on the page opposite of the illustration.
Next to the reference number is the part number,

description and required quamty of the part shown in

the rlluetratron

UAR-- “Use as required” mdncates that the part

quantrty is varuarbler ,

NSS - “Not sold separately" indicates that the part is
only avallable as & component of an assembly or the
part must be .purchased locally.. If the-part is an
assembly component, the description will be indented
under t‘hf assembly description in the parts list,

"Obtain Iocallv" ,,- “'

“Footnotes are added to a part nurnber when '
more information is neéded for identification. They,

only relate to the part numbers mdlcated

‘1. Correct part number, S BT

:'":‘-”-5”:"."5*’ il

' Ali orders must molude the followmg 1nformat|on

IComplete déscrlption of part o component.
‘Total quantrty ‘of each part or component
. Product rnodel number T T

Al necessary product rdentn‘rcatnon numbers '
_ Method for sendmg the parts.
' ’ .
Complete and correct address
‘ it

"CATALoo REVISIONS

¢

As the product changes new pages wrll be avarlable -

'_ for your catalog. Atnotice will be |ssued

IMPOHTANT Put all revrslons into- the catalog as
. soon as possible.

. RIGHT HAND AND LEFT HAND .

IDENTIFICATION | , 4 i

. The words rlght hand (RH} and left hand (LH) as used

in this catalog indicate the direction while you are in

" . the operator's seat in the normal operatlng position.

INDENTED DESCRIPTIONS R—

An assembly can have many components, The com-
ponents of an assembly are indicated by an indented /
description. The quantity for an indented part is the -

‘total. needed for’ that complete assembly See the

. _example. " L. g .

REF. - PART NO. DESCRIPTION - . . : ,-'REO'D
- C - 55159 ' CYLINDER ASSY - rearsteenng.... ....................... SUCAROS SR |
a8 . C . 58%8 SOCKET ASSY -rearcylinder .. ... ......... U 1
- 29 C ~ b5%%6 - | PLUG - adjusting, socket assy . .... 1
30 - C .65957. . . SEAT-socketball.............. ceeean e A 2
31 C' 58210 . SPRING-socket.:............ feriraaanns P 1
32 C . 56209 . SEAT-socketspring ............. Craareeaanes Ceeeeas 1
‘33 G 4517 CLAMP ASSY -50cketassy ........ouniihinriecniannnns celas 1
. 16 836 BOLT- llZ"x2'l/4"NFhex......‘ ..... 1
34 132- 104 PIN-cotter, 3/16" x3"” .. ... iniininnnn S AR |
N C . 65889 STUD - ball, socket & cylinder. ., ......... R B bebeenasan 2
36 13- - 410 . BOLY - 1/4" x5/8" N. C.,hex....'..,.... ........ P 4
k7 2. 4 LOCK WASHER ~1/4" SAE ....... et tesabteeraeetunie, 4

/

i

- T

TRACTOR MODEL AND

- .
n s '
I .

CASE 220, 222, 224 AND 444 COMPACT TRACTORS -

ENGINE MODEL, SERIAL AND .

SERIAL NUMBERS

LS SERIAL NUMBER - - SPECIFICATION NUMBER
. (““) 4 . ~ ‘
- TRACTOR MODEL DESIGNATIONS 'ENGINE MODEL DESIGNATIONS
., . 220 TRACTOR | K-241-A C22857
: . ' SPEC. 46726D
222 TRACTOR - K:301:A C22858 |
oR . SPEC, 47588D
‘ , . © K-321-AC22770
2 - - .
724 TRACTOR =" ]+ . sPEC.60294D AND PF60313D
444 TRACTOR : . KBMACZTIC
: SPEC. §0294D AND PF60313D

Wit asing thas catalog, notice Lhe reference Lo
serph numbiers of vanous components notixd here and
histed i the “descopnion” retermning 1o
sattal mumhers, napi slannbication

copy. By

carect R ES

sl he asson o,




B Tl i XS T,

" REF..  'PART NO.-
1 KO237895 .
2 NSS
3, ..NSS.
4 KO237423
5  C. 26703
6 KQ 275341
7 C 28883
8 177- 94
9. . .193- &
10 _ " .'KO 237421
1 C 26063
2 C 22747
.3 C 28294
4. 111- 256
5  192- 20
6 129- - 102
-7 61- . 510, .
8 c 10372
9 C 24295
10 C 22889
1. 214- . 272
12 C 22819
13 . .C 22859
14 -~ C- 29290
'B1322-5

EXHAUST SYSTEM

" CLAMP - muffler and wrépper mountmg
BRACKET - muffler mounting’ : ,
INSULATION mufﬂer e e e e

-MUFFLEH ASSEMBLY - exhaust (includes ref. 9, 10 13 and 14 -

.....................

.............................

banded together... . ..... ... .. .. e e 1
PIPE - englneexhaust......-......‘..l ............. . 1
~ CLAMP ASSEMBLY -muffler- . .. ... .. . o o s s 1
* BOLT - 5/16" x 1-1/4"" round head NC ................. PR
LOCKWASHER— BMB" e A1
NUT - 5/16" N.C. héX . ... . o ov. .. e RSO
BOLT - 5/16" x 5/8'" sockethead. . . ... ..... e . 2
GASKET - exhaust . . Che e P e e e - 1
WRAPPER - muffler. .. ...... e e e e - 1
COVER - mufflerend. . .. ...... e P
-
1
1
=

.- CASE 220, 222, 224 AND 444 COMPACT TRACTORS b B
| S f |
AIR CLEANER
DESCRIPTION REQ’
,A[R CLEANER ASSEMBLY . ... .. 1
COVER - air cleaner {order KO237895). ... ¢...........: . 1
" BASE - air cl8dner (order KO237896) ... ...... ... 1
GASKET - cover, air cleaner . ... ... ... S pe e, o1
NUT - wing 1/4% N.C.. . .. . . AN co1
GASKET -‘airhorn , .......... VR e S 1
ELEMENT -aircleaner. . ..........covuv.... A
SCREW - fillister head 10-32 x 5/16" .. ... ... . .. ........ . .3
LOCKWASHER - ext. tooth . . ... P e 3
- PRE-CLEANER . ... ... e e B e 1

August 1996




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 7
- 220 AND 222 CRANKCASE BREATHER

REF.  PART NO. | . DESCRIPTION REQ'D
T 120- 101 NUT-1/A"NCREX « oottt i are et s 1

; 92- 4. LOCKWASHER-1/4” ... . ... .. . i ivieeniisnen e o

3 KO 275220 STUD -valvecover, ,........ S e I B

A KO 275143 COVER -valve, . . ittt v et i ia e e i e e 1
6 KO 231032 . SEAL - breather. ... ..., e A 1

6 " KO 235048 GASKET - breather plate. . . . ... .. .. e 1.

7 KO 235118  FILTER-breather............ . oo ) ot innanl 1

8 KO 235117 - BAFFLE -breather, . ... ........ e e 1

.9 KO 235047 - REED-breather. ., . ............. A Yeaed. 1
- 10 KO 235631. - PLATE - breather;’ .. ... N e 1

1 KO 275144  GASKET -valveCover. ....... . c.ueeeveneonnn... e 1,

220 CAMSHAFT AND VALVES -

14 KO 238826 .  VALVE -exhaUst ... u.uuneenulononeannaeieannennanencns A
.18 KO 235008 = VALVE -intaKe. . . . v evee e eneaeneneaneannesnnnineennns .
16 - KO 230170 INSERT - exhatst valve seat .. .. .. . e et a

17 © KO 235007-8 ' ' GUIDE -valve. .. .... e e e e 2
18 KO 235011 - SEAT-valvespring. ...... e e PR oL 2

19 KO 235168 - SPRING-valve ......... S 2

20 - KO 230011~ RETAINER -valvespring ......... e B 2
21 C ' 24884  KIT- lock, valve retainer (1 pair) .........0...0.... I L 2

.22 KOD 235327 ~ LIFTER ASSEMBLY . ... . S eees APPSO L o2

23 | . NSs SCREW - tappet adjusting . . .. ............. SO A |

24, . NSS LIFTER -valve .., ... oivnnr it annns o AP 1

25 C  25043° CAMSHAFT ASSEMBLY ... ...%....... PN AN e 1

26 KO« 275066 SPACER - camshaft, 005" . . . .. ........... ..., S - UAR

26 KO 275067 SPACER - camshaft, 010", . ... ............. P . UAR

27 ¢ 30487 PIN - camshaft, . . .. ...... N I P 1
.28 C 28680 _ SPRING - actuating . e B "1

' 222 CAMSHAFT AND VALVES © :

37 - KO - 235826 VALVE -exhaust ........ PR e e e . 1.

38 KO 235008 VALVE -intake ....0. ........... i ey
39 KQ 230170 . - . INSERT -exhaustvalveseat. .. ..o iuuernynencnnnenonnnnn 1
- 40 . KO 2350078 ° GUIDE-valve.......... PP ideeeunaraas -2

4 KO 235011 SEAT - valve spring. . . . . . e e e i 2
42 KO 235168 . SPRING-valve............... e ey w20
- 43 KO 230011 RETAINER - valve spring . ...... e e e e edeaa. 2

44 . C 24884 - KIT-lock, valve retainer (T pair} ........... P e 2
.45 KOD 236327 - LIFTER ASSEMBLY ....... F PR S .2
L46 - ~ NSS ) 'SCREW - tappet adjusting . .. .. ..., R, ERP o

47 " NSS" , CLIFTER -ValVE v o vt e v ss ere raenn e P R 1

., 48 c 25043 ©  CAMSHAFTASSEMBLY ......... P S
" 49 KO "275066 . SPACER -camshaft, .005". ............. e e * UAR
. 49 KO 275067 SPACER - camshaft, .010".. ... ....... Mrereeai s e ~ UAR

50 . C 30487 BIN - camshaft. . .. ......... S e e oo
51 "C 28680 'SPRING - actuating ... . ... P e N o
‘Printed in U.S.A. August 1885

BN
AN




Fsourr

ok

2D
m
™

S, DOO~NOO W -

4.
15

1% "
17

18

19,
20 .
21
- 22

23

24

25

26"
27

27

28

Printed in US.A.

' - KO . 275066 + - SPACER - camshaft, 005", .. .. .

Syt . ' -

" CASE 220, 222,224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKCASE BREATHER

PARTNO. - " DESCRIPTION o - . " reap,

4 . LOCKWASHER - 1/4" :

......................................

129- 101 NUT - 1/4" NC hex
92- :
'KO 275220 . STUD - valve cover . . : - L : ;

KO 275143,  COVER -ValVe. .t v it e et teen e vmee s e e S et

KQ 231032 SEAL - breather
KQ 235048 . GASKET - breather plate

" KO- 235118 . . FILTER - breather SRR . :
KO 235117  BAFFLE-breather...........0n.00.. - e — e

-----

KQ 235047 REED -breather ...\ .. . ... ...\ ecuurienennn
KO~ 235631 PLATE - breather : A : :
KGO 275144 GASKET - valve cover

......................................

. 224 AND 444 CAMSHAFT AND VALVES ~

' KO - 237672 VALVE - exhaust. - « - - -« . . . S e P L

KO 235582 VALVE -intake ... ... S e P .
KO 230170 . 'INSERT -exhaustvalveseat. ........... D

KO 235007-S = GUIDE-vafle. ... vvv.vnnnss e, e
KO 235011 SEAT -valve spring.’- % . . .. .o .o .. B e e i L

KO 235168 SPRING - valve . ... ... e
KO. 230020 ROTATOR - valve (Furnished inpairsonly) « .« - oo ievnn ot
C 24884 * KIT -1ock, valve retainer {1 pair) ............ e Dbl

KOD 238327 LIFTER ASSEMBLY . ..... S e L S
NSS, " SCREW- tappetadjusting . . -« o« 2 v oteen i PRI .
NSS- - " LIFTER-valve . .. .. ..ovovhovnn Ceee et .
C = 25043 - . CAMSHAFT ASSEMBLY ..... TR e J
C 28680 ° . SPRING - actuating - - . . . SR e PR R ;
KO 2750867 . ‘SPAGER - camshaft, 010", . .......... P DA
KO, 235053 . PIN -camshaft.... .. A e cegees

T

“:‘K ‘\ -

NRNRNNRNKN 2=

c C
'-I>P—D—I-J—l
I .-

‘ August 79985

I




10

[R—

g T OO

——

A~

L

© CASE.220, 222,224 AND 444 COMPACT TRACTORS  * . . 1
o, . L ' , » ,

220 ‘cH'AN'i‘(SHAE'I",'Pi‘STON —,_CONNECTING‘ ROD - - . /

Y - B

REF. A PART N©.

5

.  DESCRPTION * .. .- . ‘REQD
PISTON AND ROD ASSEMBLY (Std. 'size) Lo

1 °NSS_--  PISTON.AND ROD ASSEMBLY (Std. size) ......... 1.5

ﬂ 27 KO 235287 RING SET - prstoﬁ {Far aversize, sée item 16) ... ... .. A
37%. 'NsS . " RING,- tOp COMPIESSIon .. . ... ..ivurio..n... S 1
4 - NSS, i RING 2nd compression (Includes expander) .............. 1
Y5, Nsg RING - oil (Includes expander), . .. ..................... 1
6 c. 29516 ‘ PISTON ASSEMBLY ({For oversize, see item 15) (Includes rings} . 1
7 KQ£235°04, . RETAINER - piston pin ... ...........7...0. T, 2
8 NSS - T PIN - plston.‘...,:...‘.,.‘..-..I..‘..- ...... e e e =01

9 NSS, PISTON ... o e L |

10°. ° C 30484 ° CONNECTING ROD ASSEMBLY (For undermze see |tem 18) 1.
11~ .KO 235003 WASHER -special . .................... S R 2
12 92- 6 LOCKWASHER..' .............. ..... 2

13 -~ C 22698 . SCREW - cap connectingrod . ..."..... S e, 2

o147 NSS | ' ROD -connecting . ... .. ii it e 1

"1 C 29518 PISTON ASSEMBLY - .010"" oversize {Includes.rings}. ... ... .. 1-
~ 15 C. 29519  PISTON ASSEMBLY 020" oversize {Includes fings). ... . .. ... 1
Lt 15 C 29520 PISTON-ASSEMBLY - .030Q" oversize {includes rings}. .. ... ... o
15 €. 29817 PISTON ASSEMBLY - .003" oversize (Includes rtngs) ...... e 1
16 - " KO 235288 RING SET - piston 010” OVEISIZE .. ... . i NN 1
16 - - KO 235289 RING SET - piston .020" oversize ... ...:...... Wi e e 1
16  KO0235290° RING SET - piston .030" oversize . ... ................ L. 1
18 'C 18101 -3 CONNECTING ROD ASSEMBLY - .010” undersizé .. ......... 1
19 C 28678 OIL SEAL - crankshaftrear ................ B
.20 - C 28669  BEARING: - ‘crankshaft ball . . ............. e e e 2
21 C 28321 KEY - 1/4" Sq. x 3/4” (Pump Couplmgi S SR
220 Q- 290257 CRANKSHAFT ... .. ... .. ... 0 iciiiiainienn. D 1
.23 t.C 28289 KEY - flat 3/16'' x 3/16"" x 1 3!8” (Flvwheel} ....... AP 1
‘24 C'32891. . OIL SEAL - crankshaft front . .............0......... T 1
25 - 195-- 541 WASHER - 5/B" ... . e e 1
26 -+ 131 B8O NUT - speclat Marsden 5/8"° NF ........................ 1

4

. - e
B1322-11: " August 1996
N




. 2 ) ' CASE 220,222,224 AND' ' conquAcr'Tnhcfdns - 13 .
) | 222 CHANKSHAFT PISTON — CONNECTING: non R
A " REF. PART NO.. .. -,f‘ - ' DESCRIPTION REQ’ -

. 1 NSS PISTON AND ROD /ASSEMBLY (Std. Size) . oo ii e 1 . ¥
L 2 . KO235889- RING SET - piston (For oversize, see item 16) ............ 1 -
Lo 3 ' NS§. L FIING top compression . .-. .. B A S |
- .4 NS§ /RING - 2nd cornpression (Includes expander) R 1 .
j 5. NSS : - ./ RING - oil {Includes expander) ........................ 1.,
b B C . 296271 IfPISTON ASSEMBLY {For oversize, see item’ 151 (Includes rings) . 1
{ . 7' - KO 235004 / RETAINER - PIStON PIft « oo v e e it ine s 2
4 - B8 NSS - P PISTON . .\ vt e e 1
f‘ 9, NSS . f"{’STON S 1
i 100 C 30483 f i CONNECTIN ROD ASSEMBLY (For undermze, see item 18) 1
s e " 11 KD 235003 ;f ! WASHER/- special ©........... e e 2
L 125 92- B ) . LOCKWASHER................ U Lol 2
I 13  €C 22698, = SCREW - cap connecting rod e T T
E 14 Y NSS / . ROD-cgonnecting .:......0.ccoourinnvnnersinnnonnns 1
' 15 . Cc 29523 " PISTON /ASSEMBLY - .010" oversize (Includes nngs) .......... B
- 15 - C 29524 PISTON’ ASSEMBLY 020" oversize {Includes ringsl—. ... ... 1
" 1b C " 29525 PISTON ASSEMBLY - .030" oversize (Includes rlngs) ..... PR 1
, 15 - .C 29522 , PISTON ASSEMBLY - .003" oversize {Includes rings) . 1
, 16 KO 235890 RING' SET - piston .010"" oversize . . ..... . ..... e N 1
-16 ~  KO235891  _ RING SET - piston. .020" oversize ........ . [P PR |
16 KO 235892 'RING SET - piston 030" OVEISIZe v\ .. 1
18 23135 CDNNECTING ROD ASSEMBLY .010". underslze ........... : i
19 'C / 28678 ' QIL SEAL - clankshaft rear . B Y b 1
‘ 20 ‘C/ 28669 ~ BEARING - crgnkshaft ball . ................... R 2
21 - C/ 28321 “KEY - 1/4’" Sf: x 3/4"" (Pump Coupling) .........: s 1
) > . 22 20022  CRANKSHAFR ... ..ottt s 1
bov) 23. C 28289  /KEY - fiat 316" x 3/16" x.1-3/8" {Flywheel} ............... 1
S S 24 f’ 32891 / OIL SEAL - crankshaft front B e 1
. 26  /195- 541 WASHER - 6/8" ... .. ... . .... P e e o1
26 { 131- . 580 / . NUT - special Marsden’ 5/8" NE .......... P 1
. o .,'/f ‘ ‘fv". : _ ' h o | - - . N " -
T / . . . -
- . [ L .
.‘; " ’ f’“ ' ‘I .
H / ; o
/ /
. ! / B '
. ' ) R
;. / / O

. Y ! i’ ," ‘ .

S f / . ' )

- H " ! ; . .
. "a' ) " /
- - ﬁ/ - ,’/ . ' - &Ah ' .

. f .” R * ) . B N
Q ”u .;- . , , - . .
| / '
o / T c
‘i“ ' i"’ J\\ S - i
/ B S -
. ’}'! f B ) .
/ - A,
f: " i ! : 'l: T ‘é, . .
H o - el
i b Lo - ’ :
i /‘» . w - 7 : o : ; -
. % - ’ - P N )
X ! B1322-13 | ' ' . . . August 1896
v ; P : ~ S
- . ; ' H‘ ’F -
/ . .
‘§ ‘f 1 _Jf __ L ) 65 f

O




ey Y S

" REF.

. CASE 220, 222, 224 AND 444 COMPACT TRACTOHS "

224 AND 444 CRANKSHAFT PlSTON CONNECTING ROD

PART NO.

" NSS.
KO 236763

NSS'

NSS -
NSS .
C 29526
KO 235004
NSS .
NSS

C - 30483

" KO 235003

11 .
12 92- .
13 C ' 22698
14 - NSS '
15 C .29528
15 . C 29529
15 C 29530
15 C 29527
16 KO 236764
16 KO 236765
16 KO 236766
18~ ¢ 23135
19 C 28678
20 C 28669
21 C - 28321
22 C 30504
.23° C 28289
24 C 32891

. 256 - 195. 541
26.. .131- 580
Y
} s
.B1322-15 .

' DESCFHPT!ON |

PISTON AND RCD ASSEMBLY (Std. size)
RING SET - piston (For oversue see jtem 16)
 RING - top compression.
" RING,- 2nd compression (Inc!udes expander]
. RING oil {Includes expander)
PISTON ASSEMBLY (For oversrze see item 15] (Inciudes rmgs)
RETAINER - piston pm

.................

..............................

...............

...............................

PIN - pistoni .. ........ R R R
PISTON ...... P T .

‘ CONNECTING ROD’ ASSEMBLY (For undersuze see item 18)
" WASHER - special
LOCKWASHER

.....................................

SCREW - cap connectlng rod
ROD - connecting -

P T R

P

PISTON.ASSEMBLY -.010" oversize (Includes rings) ..,
PISTON ASSEMBLY - .020"" oversize (Includes rings)
PISTON ASSEMBLY - .030'" oversize (includes rings)

. "PISTON ASSEMBLY - .003" oversize {Includes rings}.. ... .. Y
. RING SET - piston .010” oversize .". ... ....... R e
RING SET - piston'.020"" oversize
RING SET - piston .030"" oversize

. CONNECTING ROD ASSEMBLY - 010” undersuze
QIL SEAL - crankshaft rear

-~ BEARING - crankshaft ball .
- KEY - 1/4” 8q. x_3f4” (Pump Couphng)
CRANKSHAFT

. KEY - flat 3/16" x 3/16'" x 1-3/8" {FlywheeI}
-Oll SEAL - crankshaft frant

- WASHER - 5/8™
CUNUT - speclal Marsden 5/8" NF

...........
.............................

..................

...............
T

P O T T L L ORI e

................

................

15

. . . . . .

August 1995




16

o
e “

& N .
{ . S
S

()

REF. PART.NO. . DESCHIPT}ION ‘ REQ'D
i C 21814 SPACER -cylinderhead, ... ... .. ..o &
2 ‘KO 270158 . BOLT. - ¢ylinder hea:d e e PO g 2
3 KO 270889 WASHER -cylinderhead .. . .7 ... ... ................... g
4 KO 236675 HEAD -eylinder .. ... ... 0. . i 1
5 C @ 30482 GASKET -head .. .. =........ e e S -1
-7 C 27283 BLOCK ASSEMBLY - cylinder, short {Includes crankshaft, :
. . piston assembly, ring set, crankshaft seals, rod assembly,
camshaft assémbly, valves, bearings, plate and plate gasket,
' . " .govetnor gear assembly, cross shaft, .and gasket kit) ....... 1
9- - KO230170. . INSERT - exhaust valve ......., . S |
10 KO 23500728 ~° GUIDE -'valve ....... e e e e 2
11 - KO2351255" SHAFT -stub, gavernor ... . ... ... . ... i, 1
12 C - 28691 BEARING - needle, governor shaft . .. .. JE S SPC AR
. 13 O/L. PLUG - expansion - 1-1/8" ... .. ........... e 1
14 113- 209 BOLT +3/8" x 1-1/2" NC hex plated . ... e L4
15 122- 21 . LOCKWASHER - 3/8' " plated . . . ... ............ e s o 4
16 KO 235025 . GASKET - camshaft cover. .. ........... e 1
17 .- K0.235026 COVER - camshaft gear ....... e e .
18 192- ig. LOCKWASHER - 1/4" plated . . . .. .. ................ PRI 4
19 07/ BOLT - 1/4" x 1/2" NCoplated .......... ... ... ... ... 4
20 KO236363 | GASBKET -oil pan . ... .. . e e e 1
23° . C. 22699 BASE-oill pan .. .... .. . . .. . it g
26 C 14399, PLUG-oildrain:.........%... PR U 1
27 C. 28678 OIL SEAL - crankshaftrear .. ... . ... .. .. e e e e e 1
og C 28669 BEARING - crankshaft ball ... . ........ e e e 2
29 . KO 235757 GASKET - bearing piate .. .......... e e i 1
29 . KO 235070 ~ GASKET -shim, .010 ....... ...« ... DN . UAR
30 oL PLUG -~ button, timing hole . .. ............ .. e +
31 C 22700 PLATE - BEAIING . . . o) vttt ettt s e b e e et e 1
32 1892- 21 LOCKWASHER - 3/8"' plated ... . ... .. .... e e 4
33 113+ . 207 -BOLT - 3/8" x 1" NC plated . e, e . W caee 4
34 C . 32891 OIL SEAL - crankshaft front. ... .... P e Va0
35 K0235818 . . FLYWHEEL'.....:....... e e e e 1
36 195- 541 WASHER - special, plated .. .......... e SR o
37 131- 580" .NUT. - special, Marsden' -5/8" ... .. .. PRI [RPP 1.
38 .C~ 30868 DIPSTICK ASSEMBLY . . . ...t irrnennn .. e
39 C. 28217 0" RING - dipstick . ... ........ PRI |
42 . KO0235748 STRAP - lifting ....... T D S S SR 1
43 C 18814 NIPPLE - oil drain extension . . ... ... ... .. 00 ... -1
44 C ', 14906 . GASKET - plug, oil drain . .. .. e e PR e 1
© 45 1 221- 1412 ELBOW -street. ... . .... ........ e 1.
46 129- 143 ° NUT - 3/8” NC hex. jam ....... e e e 6
‘47 . ..129- 103 . NUT-3/8"NChex......... e e et 6
48 192- 21 . LOCKWASHER - 3/8" ......... S SN 9
49 KG 237277 °  STUD -cylinderhead . ................... S e w7
5

. B1322-17 -

CASE 220, 2'22,.22'4.AND,_444 COMPACT TRACTORS

220 ENGINE BLOCK AND ATTACHING PARTS

7

I v A



)
:

1

;

;

}
i
L
i

H

1

AR s kT o g

iy

- iv“l.,_../

B1322-19. -

CASE 220, 222, 224 AND 444 COMPACT THACTOBS ) 19
i . 222 ENGINE BLO?K AND ATTAQHING PARTS -
REF. . PART NO. . . DESCRIFPTION REQ'D
1 .G 21814 SPACER - cylinder head ... ....................... i 6
2 KO270158.  BOLT -cylinderhead...............0....... . e, 2
3 KO 270888 WASHER - cylinderhead | .. ... ....................... e 9
4 KO 737670 HEAD - cylinder ... .. Ve e B o 1
"5 . 'C 30482 GASKET -head. . .......... e e e 1
7 Cc 24141 BLOCK ASSEMBLY - cylinder, short {Includes crankshaft,
piston assembly, ring set, crankshaft seals, rod assembly,
! camshaft assembly, valves, bearings; plate and plate gasket, o
- ' ‘governor gear assembly, cross shaft, and gasket kit) ....... 1
9 - K0O230170 INSERT - exhaust valve . ......... P e e 1
DA . KD 230265 INSERT - intake valve'seat . ... . ............ ...\ ..., o1
10 . KO 2350078 GUIDE - valve .. ... .. J N SR 2"
11 . KO2351255  SHAFT - Stub, GOVEIMOF . .o oo v vt e et e e, 1.
i2 C " 28691  ~ 'BEARING - needle, governor shaft . .. ... ... . 0:. ... ..... 1
13. O/l PLUG - expansion - 1-1/8"" _ ... ...... ... . ... ... ... 1
14. 113~ 209 ‘BOLT - 3/8" x 1-1/2" NC hex plated .................... 4
16 . 192- 21 - LOCKWASHER - 3/8" plated . - . .............. o e 4
P 16 KO 235025 . GASKET -camshaftcover. . .. ............... 3 R A
17- . KO235026 @~ COVER - camshaftgear ............. .0 ..... [ PR 1
18 ' o 1ez- 19 ¢ LOCKWASHER -1/4" . plated . .". ... ........... .. .. ... 4
19 - OJL ' 'BOLT-1!4;"x1/2"NCpIated, ..... [ VR 4
20 KO 235353 GASKET-oilpan‘.......:....,{\j.,.;..‘ ............... c 1
23 C 22699 BASE « 0l PAN .« oot oy e e 1.
24 192: 21 LOCKWASHER - 3/8" plated . . . ............ RPTPEL ; 4
25 '61- . 616 - BOLT - 3/8” x 1" NC socket head ... .. e e 4 -
26 C 14399 . PLUG -oildrain. ........ ... ... ..o 1
27 C 28678 OIL SEAL -crankshaft rear - . . ......... ... .......... ... 1
- 28 C . 28669 BEARING - crankshaft ball . ... ... e e e ’ 2.
29 ‘KO 235757 _ GASKET - bearing plate.. . ....... 6
29 KO235070 ° GASKET -shim, .010 . ... ... .. i, UAR
30 oL . - PLUG - button, timing hole . .. ......................... 1 -
31 | C° 22700 PLATE - bearing ...... e e e e |
.32 - 192-. 21+ - LOCKWASHER - 3/8  plated .. ........... PSR TR 4
33, 113- 207 - " BOLT - 3/8” x 1"" NC plated . . ... P, L. 4
- 34 C 3289 OlL SEAL - crankshaft front™ . . .......... .01, e b1
‘36 KO 235818 FLYWHEEL ...... e e e, e 1
36 » 19b6- 541 WASHER - special, plated . .................. e 1.
37 . 131- B8O NUT - special, Marsden -5/8"" .. .. ... . ... .. ... ... 1
38 . C 30868 DIPSTICK ASSEMBLY . .. ... .. . . . e e, 1.
39 C 28217 © Q" RING - dipstick. .. ......... ... i i 1
.42 KO 235748 STRAP -lifting .......... e e e e e e e e 1
43 C 18814 NIPPLE - oil drain extension .. ........ PR 1
- 44 € 14806  GASKET -plug, Ol drain .. ... .c0oourenooineeinnl oo, 1
45 S 221- 1412 - ELBOW\- street .. ..............:.. el e e e 1
.46 129- 143,  NUT.-3/8" NChex.jam .. ..... .........cooiivueiuin.. 6
47 129- 103 NUT-3/8"NChex..."....:......0........ e 6
48 192- . 21 LOCKWASHER - 3/8" . ...... ... e D e -9
L 49 - KO 237277 STUD -cylinder head . ... ....... . ...... e 7

B ngu‘st 1996




[

e e L ©

AT, i B € A%

21
224 AND 444 ENGINE BLOCK AND ATTACHING PARTS-
‘REF..  PARTNO. = R DESCRIPTION _ , © REQ'D
- KO 236886.° FILLER TUBE - (use before engine Spec. PFB0313D) ......... 1
2 KO 270158 . BOLT - cylinder head special 3/8"'x 1:1/2)" NC héx e L2
3 - KO 270889 WASHER - cylinder-head bolt ... ..., ' 9
4 .K0Q-237670 HEAD - cylinder ................ P AN
5. C. 30482 GASKET - head ... ....vut i eaan e, BN
6 KO 237064 GASKET -fillertuba . ... ... .......... e . 1
7 C 30506 °  ‘BLOCK ASSEMBLY - cylinder, short {Includes crankshaft and seals, .
: ring set, piston assembly, rod assembly, camshaft assembiy,
valves, bearings, plate and plate gaskét, governor gear
: < assembly, cross shaft, and gasket kit) ... . ... . ..o ... 1
"9, KO 230170 "INSERT - exhaust valve .. ......... e e o1
10 KO 235007-S GUIDE - valve v v i eeeenenee. .. e e 2
‘1t KO 230265 ANSERT -intake valve ... .. ... ... ..... f e e ST |
12" .- C - 21814 © SPACER - cylinder head ... ............ e L 1 .
13 on PLUG - expansion - 1-1/8"" .. ... .. ......... ... S R |
14 113- 209 BOLT - 3/8'" x 1-1/2!" NC hexplated- .. .......... .. .5~ .. ‘4
15 192- 21° . LOCKWASHER- 3/8" plated ... ... .. e A 4
16 . KO 235025 - GASKET -camshaftcover........................ e T
17 KO 235026 - COVER - camshaft gear . ...............« S P '
18- 192- 19 LOCKWASHER - 1/4" plated . .. ... .. .. PR Ve D
19 oL - " .BOLT - 1/4” x 1/2'* NC plated .. ... S 4
.20 KO 235353 GASKET -oilpan . ............: e e -4
21 T 173- 96 SCREW - #10 x 7/16' round head machine . .. ... <
22 - 193 26 LOCKWASHER - #10internaltooth . ... ... ... ..ot 7
23 C 22699 BASE - gilpan ..\, .....-n... B e PR
26 C 14389 PLUG -oitdrain. . .................. 1
27 C 28678 OIL SEAL - crankshaft rear +. ... .. [P [P 7
28 C - 28669 BEARING - crankshaft ball . . . . .. O v 2
29 KO 235757 GASKET - bearing plate . : . . .ot oeeee e eaanaens, .. 6 ..
29 - KO23507Q" - GASKET - shim, .010 .......... P VAR
30 o7/ PLUG .- button, timing hole . ......... e e 1
-3 C 22700 PLATE - bearing ....%.t......... P P
32 - 1ez- 21 LOCKWASHER - 3/8" plated . . ... e P |
33, 13- '207. BOLT-3/8” x 1”.NCoplated .. ... ............ AU 4
34 C . 32891 . OIL SEAL - crankshaft front ........ B Y w1
.35 KO 236818 FLYWHEEL . ... oL 0. i -
36 195- 541  WASHER - special, plated .. ... ........o0aono.s e TS I
37 131- 580 NUT - special, Marsden -5/8" .......... IR e
38 . C- 30888 DIPSTICK ASSEMBLY ......... e e 1
39 c . 28217 SO RING -dipstick. vt v S . 1
42 KO 235748 . STRAP-lifting ........ S e e PR
43 ‘C 18814 NIPPLE - oil drain exténsion . ........ e e 1
44 C 14906 GASKET - plug, oil drain .. .. ... S e 1
45 221- 1412 ELBOW -street . . ... ..o i v ieenaiarennn P I
46 129- 143 NUT - 3/8" NC hex, jam ... .. e e e I
47 129- 103 CNUT -3/8" NChéx............0ceenn. e e 6
48 "192- 21 LOCKWASHER -'3/8" ........ e e e e e .8
49 KO 237277. STUD - cylinder head . .......... e S
50 . € 24490 -FILLER TUBE - (use 'engine Spec. PF60313D and after) . ...... 1
© 51 C 24493 DIPSTICK - (use engine Spec. PF60313D and after).. . ... R 1
52 c 28217 ~ O-RING - dipstick (use engine Spec. PF60313D and after) .. 1
53 C 24495 © PLATE - oil-fill pad (use engine Spec. PF60313D and after) . . oo

'B1322-21

. CASE 220, 222; 224 AND 444 COMPACT TRACTORS

w

August 1995




B
: o
l o o | CASE 220, 222, 224 AND 444 COMPACT TRACTORS o a
{ . } 'ENGINE GASKET AND SEAL KIT
: REF. PARTNO. , - . ' -' ' DESCRIPFTION S REQ'D
: 1 C 29737 - - KIT -fer{gineng.asket (10 thru 14 hp engihes)‘ ............... 1
2. KO237064 .. GASKET “ oil fill tube (used on 14 hp) .. ... ..70:..%..... 1
3 KO 235025 GASKET -camshaftcover . ........ ... .........1. ... 1
4 KO235353 . . "GASKET -oilpan........ ... .0 . i 1
) 5 KO 235767 GASKET - bearing plate . . ........ . .1... it . 6’
5 KO 235070, GASKET -shim (LO10"") .. ... ... i i e UAR ..
1 A .6 " KO 231032 - SEAL - breather {14 hpengine} ........................ 1
7.0 C 286518 GASKET -breakercover. . ..... . ........cciiiiert'nnn D
8 C ' 23860 == GASKET -carburetorfiange .......................... LI
" 23 C 24887 GASKET - fuelpump flange . . .............. . ... ..... 1
10 . KO 275341 - GASKET - carburetor airhorn . ... ......... ST 1
1 KO 235048 - GASKET - breatherplate ..................0...... 1
12- KO 275144 ~ GASKET -valve cover ... .. ............., RIS PR
13 C 10372 GASKET - exhaust .. .... ... s B I
- 14 KO 235057 GASKET - pan {not uséd) . O e 1
- 15 C 30482 GASKET - cylinder head . ... ... ... ... i ... ':,,_,...." i
’
Lo
we v
e |
8i322-23 " . A - August.1995

=

T b i b I
c




. 24 .

. B1322-25

- " CASE 220, 222, 224 AND'M{I COMPACT TRACTORS 2%
. '
BAFFLES AND SHROUDS
- REF., - PART NO. o DESCRIPTION - REQ'D
1 . C .26985 . DEFLECTOR -@ngine ait ...............cc.oueneuno.. ! 1.
2 . 192- 19 LOCKWASHER - 1/4“ zincplated ... ........... ... . ..... .2
3 .o - - BOLT - 1/4" x 1/2"" NC hex, zinc plated ... .. .~.......... . ., 2
4 KO 237520 BAFFLE - cylinder head {10 hp'engine) ................... "
4 KO 237677 BAFFLE - cylinder head {12 - 14 hp englnei ................ 1
L} KO 235652  BAFFLE - carburetor side air ....... .. 0 ... ......von., 1
6 KO235207. © "PULLEY -starter ;.. ... ... ... . o e i 1
7 .. C 14345 BELT - drive, starter - generator ......................%. 1
8 . 195-. 518  WASHER - 1/4" zinc'plated . ............. e e 4
9 192- 19 LOCKWASHER - 1/4" zincplated . ...................... 4
10 o’ - SCREW - 1/4" x 5/8" NC truss head Phlillps zmc plated ..... ' 4
St C - 24729 HOUSING - b!ower D O P L |
12 113-. 3 BOLT - 1/4" x 3/4"" NC hex, zinc plated . R e .4
13 - 192- 19 LOCKWASHER - 1/4" zinc plated . .............. e 4
14 c 231n BAFFLE - cyfinder ................... e S R
T FUEL SYSTEM
1 NSS, CARBURETOR ASSEMBLY 444& 224 (Repalrs page 27 - .
‘ (use C33214) ... ... i e e e e 1
1 . NsSs CARBURETOR ASSEMBLY - 220 & 222 (Repalrs page 27) (use
R C33213) . .. . e et e e 1
2 . €. 23860 GASKET - carburetor flange ..... e e e 1
.3 .C 10678 ELBOW - fuel pump and carburetor e A 2
4 7 214 103 CLAMP - hose 1/2" . .......... e e e 4
5 'C 28937 HOSE - carburefor 5-1/4"" . .. ... e e P o
. 6. - 192- 20 LOCKWASHER - 5/167 . ... ... H ...... z
7 113- 103 BOLT -B/16" X 1" RC hex . ... ... e cinann 2
'8 NSS PUMP - fuel, 10 h.p. models {Repairs page 27) (use C24851) 1
.9 O/ ) SCREW - 1/4'" x 3/4'" NC fillister head ............... e 2
10 192- - 19 LOCKWASHER - 174" ... ... .. i e e 2
41 . KO 275341 GASKET - @IF HOMT &+ vt ot e e e i s e e na e ae s T
12 "NSS By PUMP - fuel, 12 and 14 h.p. models (Flepalrs page 27) {use, 824851) 1
13 - C 24887 GASKET - fuel pump mounting, all models .. .. ... ..... ..... o1
14 C .10857 ELBOW ASSEMBLY - fuel tank ..... e e T 1.
15. C 28962 CLIP - fuel ling’ ..... T PR e e 2,
16 C - 28937 HOSE - fuel hine 38-1/2'" ... .. ... . ... S B 1
17 C- 16363 TANK -fuel .......... e e e e 1
18 C 115629 CAP - fuel tank (Inc|udes msert) EE R R R R et 1
.19 NSS - iINSERT - fuelcap ........... T
20+ C 16796 STRAP - fuel tank mounting ©............ 0.... AP 2
21 o/L SCREW - 1/4’' x 1/2" NC round head, machme, zinc plated . -, 2
22 on’ NUT - square 1/4” NC ... ... e e, 2
23 C 146590 CUSHION - fuel tarik . ...'.0 . .. ... e PR 2
24 217- 292 ELBOW - hose 90° ... ....... e e A

August 1995




/.
/
Jf '
/
Fﬁ
',I(-IEF PART NO.
i NSS
{ NSS
9 A 72098 .
3 C 28879
3. KO237489
3  C 24652
4 KO 200383
"6 © 'C 28880
5 KO 275231
8 c 27276
9 KO 235448
10 C 26422 -
ey C 272718
12 NSS
13 NSS -
14 -°  NSS.
15 KO 200372
16  C 28676
1 " NSS
NSS
NSS .
"NSS -
NSS
NSS
2 C 24887
3, " NsS :
" NSS
., NsS,
“NSS
. NsS
- NSS
"2 C 24887
- B1322-27

FUEL PUMP
IP[astlc Fuel Pump’Not Serviced)
KIT - fuel pump for KOA235845 pump {220] {use 024851)

SPRING ‘- fuel pump valve
VALVE

D

o

............................

..........................................

"GASKET - valve....’....'.'.....,.-..._ ......

- DIAPHRAGM ASSEMBLY . ... ... FE e N

SPRING - diaphragm °
- GASKET - fuel pump mountlng

.............

R I R R R I LA I NI

------------

KIT - fuel pump for C22988 pump (222, 224 and 444) v‘.use C24851 b

CWALVE ASSEMBLY .. .............. . ivss e
- GASKET - valve .. . .. U A e P
DIAPHRAGM ASSEMBLY . ......... T

SPRING - diaphragm

GASKET - fuel pump mountlng

.

P I T I B R T T R A ]

GASKET -valve . . ... it it e cinen e i

------------

..............

CASE 220, 222, 224 AND 444 COMPACT TRACTORS
‘ o . ‘ . & .
CARBURETOR
‘ DESCHIPT!ON REQ'D
. CARBURETOH ASSEMBLY - 225 222 {use C33213).,....... "
~ CARBURETOR ASSEMBLY - 224»& 444 {use 0332141 ....... T
~  SPRING - ténsion, idle adjust . ...............o......... R I
’ NEEDLE main fuel adjust, 220, 222 . ... .. ... 0 L0 1
NEEDLE - main fuel adjust, 224 & 444 {use before englne g .
SN B128238) .. ... .. e S
NEEDLE - majn fuel adjust, 224 & 444 (use engme

1

A

1

1

1

-1

"

1

: L
GASKET - howlrlng....: ............. AR

" GASKET -bowlbaffle . ................ . ... .. ... ..., _ 1
GASKET - bowl screw ... . .. . i S T
PIN - float ........ O T AP B
. g : o

_L.......E—IN‘N—l_l—l.—a—INM.A

August 1995




"REF.

" PART NO.

C: 33411
C ' 35291

I

HANDLE - throttle control black -

4

----------------------

© CASE 220, 222, 224 AND m'cbmmp‘r TRACTORS | 29 -
" CHOKE, THROTTLE AND 'Govenm'on
. . DESCRIPTION A REQ'D
CONTHOL throttle P e SN e PR 1

LS

1
2 1
3. C - 25605 CONTROL - GhoKe. ., .ottt e i iee s e tea e e 1
4 C _ 30074 HANDLE - chokg control; white.. . . ..................0... 1
. B 111- . b “ BOLT - 10-24 % 5/8'* round -head, square neck‘ e 2
6 192- 18- LOCKWASHER - #10 Std. plated'. .. .. ......... . 2
7 -129- 17 NUT - 1024 plated . . .. oo e e e e 2 .
8 4KOA237653  LEVER-QOVEIMO .. .........oounirnesfnanlninemninnen. 1.
9 113- 17 BOLT - 1/4” x1-1/4”" NChex .. .....:00 0. an. . 2
10 195- . 518 WASHER - 1/4" plated . ...... . ... . .. ;. . i 2
11 .. -129- - 101 NUT - 1787 hex ..ol e i L 1
12 KO 235496 SPRING - QOVEIMOE . . . vivn e e et eine e e naans 1
13 .0 192- ‘19 LOCKWASHER - 1/4" plated ............................. 1
14 -C . 18088, WASHER =thrust ... ... ... . . ... i o ciooo. 1
15° KO, 275690 WASHER - wavy . ...... N e e e -1
16 C 32935 CLAMP - swivel, wire ................. A e 1
17 KO 235086 ° - LEVER-speedcontrol...... ..................0....... 1
718 .0 KO 235085 " SPACER - speed control bracket . ... .. .. . ... il -1
"12 - KO 235084 . BRACKET -highspeed stop_ .. ............ ............. 1
20 7129- 37 0 NUT=H10-32ZMeX. ..o v it ci i 2
21 192-+ 18 LOCKWASHER - 3/18" . . .. o e e e 1
22 C 28990 . JOINT - ball .o e ettt e e 1.
23 KO 235277 ROD -throttle . . ... e o et b e e e as 1
24 C 28670 . - RING - retaining, throttlerod-.. . .. ... ... ............... 1
-25 . KO 235476 » BUSHING - governor cross shaft . .................... ... 1
. 26 C ' 23126 . SHAFT - QOVEIMOI CIOSS . . oo v v v it e aie e en et 1
27 C . 28691 BEARING - needle, governor shaft . ....................... 1
28. C - 27274 GEAR ASSEMBLY - gOvermnor. . . . . civ v v i ieiaye 1,
29 T KO 235125-5"7 SHAFT -governor stub & ... .. ... oL e 1.
30 C 18093 .  WASHER - governor Stop'pin. . . .. tvu oo iee e, ool 1
-31 € 28680 PIN - governor stop . ...« oo it e 1
32 ' KOA237559 BRACKET -throttlecable .......................... ... -1
. 34 - 'KOA236919 ‘BRACKET -chokecable ....... ... itiuneenaninnnnn 1
35 . 1B2- 516  _SCREW - #10 x 3/8" NC fillister_ head . v e 1.
36 . . KO 235603 SCUP L O e O 1
5 .
- : ENGINE MOUNT PLATES C
1 c.. 17117 . PLATE engine mount L.H. ..« ........ RSN AP - 1-
2. c - 17718 “PLATE -engine mount RJH. .. ... .- o A
-3 C 29731 MOUNT - engine . .. ..\ oot it it a it aace e caa et 4
4 Cc 25556 WASHER - snubbing . . . .. R P 4
5 151- 210 . RIVET - semi tubular 3/16” . ... .. ......00 ... ... .. 16
6 1135 219 BOLT -3/8” x 2" NChex........0..0...... U R - 4
7 192- 21 LOCKWASHER - 3/8" .. .. ........ DI 4
8. .193- - 56 LOCKWASHER - 3/8” countersunk externai tooth ............ 3
2 164- 50 = BOLT- flatheadhexsocket..............,......,....r... -4
B1322-29 August 1995




30

-

Ul

o7
o = h‘§§;;
F !i:*#~i°‘ oy
!f EENDY &
-:::: R

L
ak

atr @ 8 g

e
§i

P
>

TRy

s vt wTa o

REF

— k-3
N=DWO~-NOU L WK -

13

B1322-31

PART NO

C

Cc

Cc
353-
c
138-
C

C
132-
132-
c

Cc
353-
C

c
131-
195-
195-
113-
C
163
131-
C.

28237
22998
22921
462
20093
96
20036
28240
"N
310
14906
19867
442
27734
189767
1181
104
137
207
20053
24

&7
23004

CASE 220, 222, 224 AND 444 COMPACT TRACTORS |

PTO CLUTCH AND LINKAGE

DESCRIPTION REQ'

KNOB “lever, PTO ... .. . e
LEVER - PTOengaging ..: ... .. ..ot iriiimennnwn.n .
ARM ASSEMBLY - PTO . . ... ... ... e
BUSHING - lever, dash tower ... ... ..
BUSHING - fliplock .. ... . . . o i i i s
PIN - roll - 3/16"" x 1"
SPRING - Iever PTO .
WASHER -nylon . . ... . . . o i e el
PIN - cotter 3/16"" x 1'*
PIN - cotter 1/8"" x 1”

WASHER - nyion 3/8”

SPRING - ciutch rod
BUSHING -'heyco
ROD “clutch. . .. .ot e e e e s e e e e
GUIDE -clutchrod . ... ... .. i e it e e
NUT - lock 3/8" n.c. hex
WASHER - 3/8 o o e e e e e e e
WASHER - spacer (used on models W|thout hyd. hft) .........
BOLT - 3/8” x 17" nc. héX . Mgy v o v v v o p e e
BUSHING - nvlon ... .. ... .. e i i enan
SCREW - #10 - 24 x 1- 114" hex head, washer ..............
NUT - #10-24zincplated, . . ... . ....oivmane e ..

ACTUATOR - PTO switch ... :. SRR LR R

I3

..............................

................................

...............................

...................................

...............................

'

August 1995




.
,__—___‘-———-.-... .

e e — ——

N o - — o ——

o

'REF. PARTNO.

NSS
o1 c 310456
2 C 18907
.3 C 165718
"4 164- 40 .
5 193- .76
6 182- 21
7 C ' 15515
8 c 15557
9 113~ 207
10" . C 29735
11 C. 21596
11 C 15556
122 - C . 32169
12 . C 32169
12 .. C 32168
12 'C 32169
127 NSS .
12 ‘NSS )
12 - NSS
12 © NSS
13-;“7__ C 16786
14 C .18947
15 C 18908
16 c 28677
17 C - 18940
18 C 26702
19 C. 16816
20 C . 23740
21. € 15721

"B1322:33

. CAM - cluich {used prior to S/N 9708741) 224 co

{must service with (2) C32169 cams and (1) C26702 arm) .
CAM - ¢lutch (used prior to S/N 8711160} 444 :,

(must service with (2) C32169 cams and (1) C26702 arm) .

" SPRING -clutch load ... .o vevnoy i R IR

SPACER - hub ... .. .. oo .. e
"WASHER --fan 17/32" ............... e

BOLT - 1/2*° x 1-3/4'" NC hex L.H. threads ... ... .........
ABRM “engaging . ... ..v. .. .. [P e e

FAN - cooling: ........ e e o
. KIT - friction disc . . . . ... )
SCREEN -grass .......

- CASE 226, 222, 224 AND 444 COMPACT TRACTORS . < 33
C19803 CLUTCH ASSEMBLY (PTO) -
. DESCRIPTION . REQ'D
. CLUTCH AND FAN ASSEMBLY - less screen {use C27150) .... ... 1,
PULLEY ASSEMBLY -clutchand disc. . 1. ............... 1
HUB - clutch .. . .. (P et 1
PLATE - clutch. .. .. e e N 1
BOLT - 6/16°* x 3/4'" NC flat head'socket .. ............. 2
LOCKWASHER - 5/16" countersunk external tooth. . .:..... 2
LOCKWASHER - 318" ....... e e e e e 4
WASHER -spring. ...« .o ov e e i e e e ‘6
WASHER - sapcer .050"" ... ......... P UAR
BOLT -3/8" x 1" NChexZP.............. e 4
BEARING -camand pulley . .. ............. e . 3
WASHER - spacer .005™ . ... ........0 . .. . " "UAR
WASHER - spacer .010"" ... ....... PO AP UAR
" CAM - clutch (Used S/N 9703017 and after} 220.. ... .. L 2
CAM - clitch {used S/N 9706746 and after) 222 .. ... e 2
"CAM - clutch {used S/N 9708741 and after} 224 . ... .. ... . 2
CAM - clutch {used S/N- 9711160 and after) 444 . ... .. el 20
CAM - clutch (used prior to S/N 9703017) 220 . ,
(must service with (2) C32169 cams and (1).C26702 arm) . - 2
CAM - clutch (used prior to S/N 9706746} 222 - B ,
{must service with {2} C32168 cams and {1} C26702 arm} . 2

_l...l—\_l._l'—l-_-.l.-lNN N
- £ .
1 _

Augus\t 1‘995



CASE 220, 222, 224 AND 444 COMPACT TRACTORS o %

( E ' ‘ . : .CLUTCH ASSEMBLY (PTQ) ...
REF,  PARTNO. .~ . ‘ o _ - DESCRIPTION ‘ - REQ'D
s - ¢ 27150 . CLUTCH AND FAN ASSEMBLY . ... .. 0. ... .. ... ..oi.. Bk
.1 . .C ° 16616 FAN -cooling ... .. ... iy 1
2. ¢ . 23677 HUB - clutch ... .. e e e e 1
3 c ' 15718 PLATE -clutch. . ... ... . i 1
4 . 164 40 BOLT - 5/16"" - 18x 3/4" . ....... EPIPRE e 2
B 193- 76 . .LOCKWASHER - 5/18" countersunk external tooth. .. .. .. .. 2
"8 € 155156 ° . WASHER-spring.................. e 6
7 C 31045 © PULLEY AND DISC ASSEMBLY ... .........2:....... A
8. C 23740 KIT - frictiondisc :........... L "
.9 , C 29735 CBEARING -ball. .. ... 3
10 -C 15567 . WASHER -spacer .0B0 .. ... .c..... 0 ol .6
11 'C 32169 CAM L olutch . oo . b e e .2
122 C 16786° ' SPRING - clutch load . . /. ... .¢ [ L2
) 13 . C - 23630 SPACER -hub .. .. ... . . e 1
o S 14 C 23625 - NUT-adjust ... ... . 0. i, 1
: .15 . C . 28B677 WASHER - fan-17/32"" . ... .. .. ... il 1
S ) 16 C 24743 BOLT - 1/2” - 20%x 5-1/2" NF .. .. .. i 1
) e 17 129- . 125 | NUT -1/2" -20NF.......... ) P ]
- 18 c 23627 GUIDE - adjusting nut . ... .. ... o .
‘ 19 . C '~ 23624 WASHER - SPACET ... ... o en e 1
L 20 c 26702 ARM -engaging .. ... ... .. ... ..., e e L 1 .
' L 21 NSS ' : SCREEN.- grass fuse (2) C26758) .. ..................... 1
. . < 22 113- -~ 207 T BOLT-3/8"-16x1"NC .......... F 4
' . = 23 182- .21 LOCKWASHER - 3/8"" ........ n R .. 4
' ) v
- i <
] -
-' '
\ | :
| -
\ e 1 ’
| .
. i :
BN

o B1322:35. , | B S . Audust.1995




I Y
{ CASE 220,222, 224 AND M'COMPACT TRACTORS . 37
| s . P . P . )
- . HOOD, FRAME AND GRILLE
REF. ,?ART NO. . : ' . DESCRIPT.I'ON “ ’ T 'REQ'D
. NSS, T FRAME main (220, 222 and 224) ........................ 1
- -NSS FRAME - main {d44) .. ... ... 1
2 C 22775 * HOOD AND GRILLE ASSEMBLY - hncludes hlnge) ........... o1
3 C . 23527 O LINER-hood ... ... ... e k]
4 C. 22023 HINGE -frame ... ........ ... . i, 2
6§ ~C 327508 | PIN-attachment. ... .. ...... .. . .uimuuimiineeenine. .. 2
6 131- 1318 ° NUT-lock 1/2” NFjam .. ..., .. .. . . i "2
7 -, 363- 406 - PLUG - holé (models without hvdrauhc B ..o 1
‘8. C 18153 CHANNEL \instrument panel . . . ..................\ ... 1
9 C 16362 "ROD - hood ' hiNGe . . . oottt e e e e e e 1
.10 .132- 334 " PIN - cotter 1/8"" x 3!4" ................................ 1
11, € 16373 | PIN-JBECh ...l e e 2
12 C 241_37‘ SPRING -latch ...._ ... ... . v e e "2
13 138-, 319 PIN —roll 37167 x 1-11 e e .2
14  NSS . PAD-foot fest, LH...... e S 1
14 NSS " PAD - foatrest, RH. ......... R R P S 1 -
15 113- 113 .  BOLT - 5/1 6"’ X 7/8” NG RBX I s e e 2
16 192- 20 . LOCKWASHER -~ 5716 . o ot ot e e e e e e e 2
L7 Cc 14729 . SPACER -frame, rear {444) . ... .. ... . ... ... el 2
17 C , 14730 . SPACER - frame rear (220, 222 and 224) ................. 2
18 192- 23 LOCKWASHER ~ 1/2" . . .. .. e e e s 4 .
19, T113- 424 BOLT - 172 x 17 N.C.oReX. ..o olee et '
20 C 16361 . - HI_NGE - hood lincluded with hood) e e e 1
{
o
. . o
; ' LAl
. . . B1322-37 A S " . ‘ August 1995

T e SRt




* REF.  PART NO.
1. NSS
2 Cc 16404
3 113 am
3 113 427
4 113 424
© 8 . 192 23
"8 - NSS. .
b 7 .- C .16428
'8 € 30070
8 'C 30071
9 ° C 15410
10-  195- 2021
| 11 13- 122
! 12 . C 14534
13 121- - 106
14, €~ 17152 -
18 C ~ 16444
| 15 C 16445
: 16, C 16446 .
16 ' C - 16447
17  -C. 16393
18 ' C 25556
19 € 17216
, 20 - C 17066
; ‘21 . 131- 1181
22 ¢ 14728

B1322-39

GRIP shlftlever.‘ ........ [ e

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 32
SEAT, FENDERS A l\) TOOL TRAY o
- . <‘ : el
\ = "

' DESCRIPTION - E REQ'D
SUPPORT -seat, front ... ... ... ... .o, . i
SUPPORT - seat, rear ............ e e 1

TBOLT - 1/2" x 221/ NChex-(444) . . ...............o... L2
CBOLT - 1/27 x 3-1/4°" NC hex (220, 222 and 224) . ......_ ... 2
BOLT - 1/2" x 1" NC RBX .\ o e e e e e .2
LOCKWASHER - 1/2" .. ... v e v e e 4
TRAY - tool {use C31004, C26029} ...................... 1
PIN -seat hinge ................. e S . 1
-SEAT - (220, 222 and 224) ......... e PN e i
SEAT - (444} ........ e e, e
CUSHION - rubber........ e e . 8"
WASHER - 5/16".x 1-1/4” OD, zinc plated ........ e .4 -
- BOLT -5/16 x 1-142" .. -......... e e e 4
TBUMPER - S8t . ... i e SRR Ll 2
BOLT - 6/16"" x 1/2" flange whlzlock T U 10
HINGE ASSEMBLY -seat ........ e e o1
FENDER - L.H. {444} ... .. ... .. e e e P 1
FENDER - R.H. (444} .. ... e e e e 1 -
+FENDER'- L.H. (220, 222 and 224) e e L. N 1
FENDER.- R.H. {220, 222 and 224}. .. e 1
LEVER -shift ., ... ... ... .. .. ..., s e . 1
WASHER - 7/16" x 1-1/47 0D . ... .. i e 1
SPRING - shift lever ....... ... .. . ... . .... SN 1
WASHER - cupped ..................... s 1
NUT - lock 3/8" NC hex e e Lo 1
1

August 1995




|
0 {. . =%
1 ~ CASE: 220, 222, 224 AND 444 COMPACT TRACTORS IR 4
[ - 220, 222 AND 224 FRONT AXLE
REF. . PART NO. - . DESCRIPTION" - . REQ'D
1 C..:18812 - _ AXLE-front ...... .0 ..ot 1
2. € 18777 - SPINDLE:-lefthand .............cc. uiiinunriennnann 1
3. C 18779 SPINDLE -right hand .. ......0 ... . co.iiinieinnunann.l 1.
4 138- 99 PIN. - roll 3/T6 x 1-3/8" ... i s T e 2
5 . C 11908 WASHER - thrust. . . . .. e e e e e -4
6 ' 219- ' 404 FITTING - lube ....... A P S
-7 C .13106 - COVER-lube fitting & .. ... ..covvninrmnenennneasnn '3
8 132- 311 PIN - cotter 5732 X 1-51/4" . e e iineenaa, 12
Co 9 “C . 12975  ‘WASHER - wheelspindle ... ... ... ... .ol 0ol 2
T . 10 C 28226 ., WASHER-wheelspacer.... . ........... ... ..ouiu.n, 6
o.M 187-° 1910 . BOLT -3/8” NCindentedhex head....................., 1
12 C 22278 _PIN - retaining, axle pivot ....... e LR I
13 C 22992 KIT - drag tink'... . ....... N 1 -
14 . 192- 23" LOCKWASHER - 1/2""zincplated ...............c........ 3.
15 . 129- 165. . . NUT -jam 1/2"" N.F. hex RH. thread .................... 6
16 C - 21527 - 'BALLJOINT - 1/2" LH.thread .......:.%.....i.uv.ist. 2.
17 129- 365 NUT -jam 1/2"" N.F. hex LH. thread . . .. ............... .. 2
‘18- €. 21526-, ., BALLJOINT-RH.thread ..............:.....hioiun,. -2
: <19 C 22568  TUBE - axle pivot ... .. e e e e 1 -
v 20 219 17 FITTING - lube ........ e e e 2 .
R 21 . 'NSS " TIE ROD - (use C25856, C44640, C44641) ............... 1

R 444 FRONT AXLE"

: . C.t 80BB7 ¢ AXLE-FIOMt ... ... ieeiiiieiii TR 1
2 C 18784  SPINDLE -righthand ............0coiicunuenl oo o1

3° C 18782 SPINDLE - left hand ......... e o1

L4, 138- 99 - PIN-roll 3/16'%x 1-3/8" ... ......... e e L2

5  C 22278 - PIN - retaining, axle pivet . ... ........ e SR
6 C 13716 '~ WASHER - thrust :..... e e e 4
g 7 ..219-, 404 ©  HTTING-lube ... ......0.......0..... S S
8 C 13106 . COVER- lubefitting .. ............ S e -3

9 132- - 311° . PIN -cotter 5/32x 1-1/4" :....... .. e e L2

10 ~ C 12975 .  WASHER - wheel spindle’ . ............. O A

11 C ‘28226 © WASHER - wheel spacer . .............. U e , 4

12, 187- 1910 BOLT - 3/8'" NC indented.hex head . .. .. .. . PR 1

13 C 22992 . KIT-draglink.......... e e e 1

14 192- 23 - LOCKWASHER --1/2* zing plated ... %"~ ................. 3

15 129- 1865 NUT - jam 1/2° N.F. hex R.H. thread .. ... ...1... . ..., 8

. 16 .. 129- 365 NUT -jam 1/2"° NF.hex LH. thread ............ ........ 2
. 17 C 21527 . BALL JOINT - L.H.thread ....... R S 2
18 C 21526 BALL JOINT - RH. thread . .. ... .c.oovuinlininaann s 2

19 C 22568 . TUBE-axlepivot ................... e T

v 20 219- - 17 FITTING - lube .. oot i iee e e S 2 |
‘ 1

21 c 21529 TIEROD i e e e

‘>

B1322-41 ~ L .. .August 1995

R T




il
"
1
i
!r.
!
!
4.
}
1
i
¢

)

REF.  PART NO.
.1 ~C 16945
2 . C 18014
3, 131- 356 .
4 'Nss - T
5. . C 18992
6 C 14200
7 C . 14201
;] 131- 1112
.9 185- 2021
10 192- .20 .
11 113 0102
12 C 33309
13~ 113- 208 -
14 192- 21
15 195-" 2069
16 . C . 15096
17 126- ' 16
18. C 24098
19 - 219: 404
20 . C 12975
‘21 T C - 18017
C 13106
.. B1322-43°

. CASE 220,222, 224 AND 444 COMPACT TRACTORS - 48

STEERING GEAR

'CAP - steering'wheel - :

CWHEEL - steering . .

PIN - pivot ...:..
WASHER - shim ...
NUT .- jam 3/4" ...
WASHER ...,....

. LOCKWASHER - 5/16'" x 31 " NC hex
BOLT - 5/16" x 3/4"" NC hex
’ GEAR ‘steering . . ..

WASHER - 5/8“ zing

BUSHING - flanged nylon , X
KEY - Woodruff 3/16"" x 3!4" e R

.TUBE - steering-. . ..
FITTING - lube 45° |
.WASHER - 5/8"" ...
CLIP - tinnerman . ...

NUT - lock 5/8'* Gripco
SHAFT - steering {use C26325, 026326 138 143)
SUPPORT steering gear

................................
.................................

..................................

...........................
..................................
.............................
...................................

plated . ................ e

.......... PR R

DESCHIPTION Co . REQ'D

August, 1995




£
[ CASE 22.0,‘222, 224 AND 444 COMPACT TRACTOR ) 5.
S BRAKE ASSEMBLY:
REF, PART NO. ’ ‘ ‘DESCRIPTION REQ'D
1 € 19250 BAND - BraKe . « . oo v v s e e e e il 1
.2 - € 13526 PIN - ClOVIS « o o oone e iveeetnn s e DRI 1
. 3. 132- 310 PIN - cotter /8" x 1" ... :...... e L A 3
4 131- 1129 LOCKNUT - 76 hex NC . ... o i 1
5 ° 131- 1181 TLOCKNUT -3/8" hex NC ~. . . ... e e c e el 2
-6 195 104 CWASHER - 3/8" flat ... ... L e .2
7. C 19063 ARM_-brake..;.....'.,..'..':.-.',...-. ....... ‘..’....a' ..... 2
8 - C , 19064~ LINK - Drake ........ PP e e e e . T~ 2
-9 132- 321. PIN - cotter 3/32" x 1% ... .. e e e e 6 -
10 C 19179 LINK - brake . .. ....... e O AT 1
1 . C . LINK-brake band . . . ... 0. o 1
12 141- "PIN-clevis . ........ e e em e n e O
13 c SPRING-return...,.....;..., ..... e e 1
14+ 213- CLEVIS .. .. ... e e e "
15, NS&S ROD - brake {220, 222, and 224) {use 024097} e T 1.
16 -~ NSS. - . ROD - brake {444} luse C24096} ............ e 1
17 C 2638 : ARM brakerod ............ N [ 1
18 138- 318 PIN - roli 3/16"" x 1- 1/4' ................................ 1
19 C 21872 PEDAL - brake assemibly-. . . . . . el A, 1.
20 ~131- 164 - NUT .- centerlock jam "......... U S 2
21 . C - 16164 TAB - liftcontrol . . . ... e e [ e e M
22 C 18147 CLEVER 2 brake 106K .. ... h il e 1
23 C . 27755 SPRING - brakedock ............. e b 1
24 o 21857 "SPACER - brake pedal . . . e . e 1
. FRONT AND REAR WHEELS '
. * _ 220
222
R e L 224 444
: 1°  C 24435 .  WHEEL -rear, 5 bolt .. ... S AN ,
2 c- 10314 BOLT -rear wheel . .......... e SR [ 2 ,
3 C 24433 WHEEL - front (includes bearmgsl R 4 2.,
4 - 219- 403 FITTING -Jube’. . oo e e e . 2 L2
5 L4 44499 BEARING - wheel Fr N .. 4 -4
. 7 c 12370 CAP - plastic, froht ... . ... ... ... e, 2 2
£ 8. A ~ 70185 CAP - hub, rear (optional) . ............. e 2 L
9 .C 24438 WHEEL -frear, 6 balt ... ........... Cetee e 2
10 A 30064 . BOLT - rear wheel . ............ e e e 12
H 11, A 70062 CAP --hub front wheel lopt:onal} T 2
! : C 13106 COVER-Iubefrttmg B P . Lz 2
- a
3 S
& B :
L
L 4
f
i
o .B1322:45 " August 1995
i




b ‘ -
: ¥ , CASE.220, 222, 224 AND 444 COMPACT TRACTOR -~ .~ = 4
L] _ ! ‘ . ) oL - L .
‘ » I . . . - . ,"_‘ j."'._‘.' ) . ‘ , . - "‘ ce " .
( : ~ IMPLEMENT LIFT
B } }
4 . . f
T . REF.  PART NO. S ‘ : DESCRIPTION e © REQ'D
\ | 1. C 18809 LEVER ASSEMBLY - implement Jift. . ... ... ... ... L 1.
2. 219-° 404 - FITTING - lube 45° .. .. ... ... ... .i.vivnaennnn, . 1
'3 C. 17281 SPACER - fateh . 0ot e e 4
-4 C 18811 LIET - dateh . oo e i i 1
- 5 . 164- 42 SCREW - 5/16 x 1-1/4'" flat head SOCKEt . ... . i 2
6 C 17249, BRACKET -mounting top . .. .. ... ..ovuuininnan.t 1
7 ..C 17250 BRACKET - mounting bottom . ....... ... ... ... . .o .oue. T,
8. 13- 207, BOLT -3/8” x 1" NCheX .« .o oo e iin e 4
9  131- 1181 NUT 2 100K 378" ..oyt e e e e e e 4
10 - ©138- .2064 PIN - spirdl 5/16 x 1-3/4" . .. oo i Do i 1
.11 € 15564 SPRING - liftlever. . .. ... 0. o e 1,
12 195- 521 .  WASHER-3/8” X 11/16” 0D ... ...eutenniuinennen. .. 2
S oL - 13- C 17067 "ROD -liftleverpush . ............ .. ... . ...... SPRE 1
= , : J . 14 C 14525 . BUTTON-thumb .............. e 1
‘ ’ = . €. 13108 COVER-!ubeflttmg...'..' ..... e e TURUE
- ' DRAWBAR AND TOW HITCH .
1 . C.. 13360  DRAWBAR ......... e e e R
2 392 23 ' LOCKWASHER - 2" zinc pfated e S -
.3 113 424 BOLT - 172" x 17NC hex zinc plated . . .. ... ... e " 2
, .
{ (o
1
;
HE
i ,
Jé. hd ™
; .
i ' . ; /,
O C
- . § -
- B ‘ s " R , S ' { ' B‘i322—47 : ‘ S e ) . August 1995




A\
AN o
TR N |
— AT\ PN

P e o o
[ NN 1 R
. PN ey
L) | T LY
’ m‘// AN

B T PP B i

#

REF. PART NO.
1 NSS co
2 c 12713
3 C 16744
4. C° 14531
"5 C 13241
6 ol 13385
7 221- 4
8 *C 13266
g c 13291 -
10 c 12723,
11 C 16699 -
12 C 22638, .
13 'C 16700
14 " C 22637
15 C 26342 -
16 - C 13196
17 c 36935
18 c 28241
19 . 192- © 19 -
20. - 118 1
S21 C. 12725
22 . C 16339
23 C .14168
24 o 14644
.25 C 12651 .-
26 C- .12552
27 - NSS - -
29 NSS ¢
- 30 © NSS
31 NSS.
32 NSS
"33 © NSS
34 28- 680
35  .131-. 1133
36 C 12718
37 . C | 14223
38 4:C 33417
39 e 14222 .
40 C. 252588
41 126- 128
42 .138- 319
43 13- 424,
44 192-- 23
45 © C  .42852
e
Ea
B1322-49

- CASE 220, z:'zz, 224 AND 444 COMPACT TRACTOR

" CASE - transm;ssaon (see nge 51}
.- BEARING - flange ... .. R e i ‘
BEARING - flanged .. ... ... .......... e

SEAL - axle. ..

BEARING - sleeve. . . ........
BEARING - sleeve ....................... e .
PLUG - filler and drain’ 1/2" ............ [ -,

SEAL - shift rod

'BEARING - roller, input shaft e P

CAP - shift rod

SHAFT - axle, short R.H. {220, 222 and 224} ... ... e
SHAFT - axle, short R.H. {444) .. ........... e et ea e .
SHAFT - axle; long L.H. (220, 222 and 224) e Y
SHAFT - axle, long LH. (444} . . ................... e

RING - retainer,

" GASKET - transmission covey ... ...... e o
COVER transmlssmn e e e

LOCKWASHER 7 L oo oo S

BOLT - 1/4"" x 1

- FORK - shift . .
ROD - gear shift

RING - retaining

GEAR -clusterinput.. ... ....... e bt e .

GEAR - high 41.

GEAR - low B5.tooth ....... e e e -

KIT - diff. case (includes Ref. 34 and 35} ....... L
GEAR - differential pinion {order two of each items 29 and 30)
GEAR - differential (order two of each, rtems 29 and 30) .

WASHER pinio

- PIN - diffefential
'PIN - differential
SCREW - 3/8 x5 " NF hex: ......... ..oy

THANSMISSION AND FINAL DRIVE
{See Page 51 for Samce Transmnssionl

DESCRIPT]ON " Reap

......................................

axle /.......... e e

j2 NChex ......... U .

P T T N I I T I T T T T T e e A S R
[

.......................................

tooth ... .. v e e e e

nthrust ............. s
L T
crosslock .......... e e e

NUT - lock 3/8” NF hex .. ................ S
WASHER - differential . . ........ . .‘, O, e
WASHER - spacer .. . ... e e P PR UAR
GEAR - brake idler {also use 0252581 .......... e

- RING - retainer,

BRAKE DRUM -

-

brake idler ... . ... .. R e e
(also ase C33417) ... . e .

e R R T I T R R )

Aug.us; 1995 X

o




50

TG e
L

R O
RINA N L s

.__-__‘___'_______'_______)

: A
BT SNERVEVE A
MEEZNCN W o
2 ) a1 Y
" B J R
TN "\ 4

M

’ CASE 220 222, 224 AND 444 COMPACT TRACTOF\‘S

) |
TRANSMISSION AND FINAL DRIVE
" (Service Transmission)
REF.. ' PART.NO. DESCRIPTION REQ'D
: C - 24843 CASE ASSEMBLY - transmlssmn .......................... 1
1 NSS CASE - transmission " ................. e -1
2 7 C 12713 BEARING - flange. .. ....... e A S 2
3 C - 24804 .BEARING - flange. . . .. e e s m e -2
4 C . 24803 SEAL -shaft ...... et e R A 3
5 C. 13241 BEARING -sleeve”. .............. e e 1.
.. 6 ., C 13386 -BEARING -sleeve-. . ............ . coinn e |
7 .C 13266 SEAL -shiftrod .. ... .. ... e e e e 1
-8 Cc. 28281 BEARING -roller . ... .. ot i e e 1
10°. 221-- -4 - PLUG:-- 1/2" filler and. drain. . ... e e e .2
11 - C 16699 - SHAFT - axle, short R.H. (220, 222 and 224} . /. ... ...+ . ... A1
12 .Cc ' 22638 SHAFT - axle, short R.H. {444) .. . ... .. ... ... .. ..co... '1l
M3 - C 16700 SHAFT - axle, long L.H. {220, 222 and 224) .. e 1
14 C 22837 . "SHAFT - axle, long L.H: (444) . ... ... ... i ol 1
15 _C 26342 RING - rEtaingr, A . s« oo vv o ten s il eee et 2
16 C. - 13196 GASKET - transmission cover . ................ e 1
17 C 36935 COVER - transmission . .. ... ... R e 1
18 . C 28241 - BREATHER - transmission . ... ........ S 1
19 192- . 19 LOCKWASHER - 1/4"" ... ........... P e 6
20 113 1 BOLT—1I4“x1I2”NChex....".‘......,..1 ............ ]
21 € - 12725 FORK -shift .......... . ..o .. [ 1.
22" C 37222 ROD -gearshift ............... e e 1
23. C. 14168 . RING - retaining .. .. e [ R 2
24 . C 14644 “GEAR - clusterinput : ......... e e LT 1
25 Cc - 12551 "GEAR - high 41 tooth ... .... e e e 1
26 C 12552 . GEAR - low 55 tooth ........... P 1
27 NSS KIT - diff. case (includes Ref. 34 and 38} ...~ ............. v
NSS KIT - differential pinion and side gear... . . .. e 1
29 NSS GEAR - differential pinion . . . .. @i acae e 2
30 NS5 " GEAR - differential . .. ........ [ DR -2
31 NsS WASHER -pinion thrust ... .. ... o i 2
32 NSS PIN - differential cross. . . .. ..........oheotn e B
33 NSS 4 PIN .- differential cross lock A S T OO 1
. 34 28- 680 SCREW - 3/8" x 5" NF hexcap - «.v... - e e 4
-35 131- 1133 - NUT -lock 3/8 " NFhex ................ e 4
- 36 C 12718 ° . WASHER - differential .. . ... ... ... ... e 2
37 C 14223 . WASHER - spacer....‘..........." ..... T UA
'38 C 33417 -  GEAR - brake idler lalso use C25258) . ..... ... ..t et 1
39 C' ' 14222 ' RING - retainer, brake idler ........ .ol e 1.
" 40 C° 25288 - BRAKE DRUM - (also use C3341 v I 1
41 J126- - 128 KEY - Woodruff, brakeidler. . . ....c...ccnvnnn PRI 1
42 138 319 PIN-roll 316" x 1-1/47 ..ol e PSS
43 113- 424 BOLT - 1/2" - 13 Xx 1" heX ..o vve oo e 4
- a4 192- 23 "LOCKWASHER - 1/2" . ... ..o vens e SRS 4
- 45 | C 42852 DIFFERENTIAL .. . ... T N B
B1322-51" - .August 1995

L@

=)



52 -~

/
f

{

I

|

{

!

|

|

!
|
|

]

!
N
!

\

.

S

P .

[ N T

AT
. .
e L

REF. °

DENDOA LW

B1322-53 .

"PART NO.

CASE 220, 222, 224 AND 444 CQMPACT.TRACTORS_‘ :

HYDHAULIC SYSTEM

-

53

REQ'D |

.....
......
.....
......
..... '

.....

......

.....

.....

.....

DESCRIPTlON . .
N 15335 SUPPORT pump mountlng ........... e
113 208 ° BOLT - 318" x 3/4"" NC hex. support mountmg e .
114- 200 BOLT - 3/8" x 1" NF.hex, pump mountlng ......... N
192- 21 LOCKWASHER - 3/8" zinc plated ......... [P
c' - 2831 KEY - square 1/4°" % 3/4" {engine shaft} . ............
26207 COUPLING - pump, 9/16'* shaft (220, 222) (See page 55} ... .
C 25208 " COUPLING - pump, 9/16" shaft (224, 444) (See page G5) .. ..
NSS ) . PUMP - hyd. 9/16°' shaft {repairs page 55) {use C24868}
218- 5065 "FITTING - hyd. 3/4"" X 7/8" “Q"” Ring.".. ............
218-. - 5007 . 0’ RING - 5/8"' -{for 218-5065 fitting) . ..... e
C 16794 . TUBE - valve to'lower motor port {220, 222 and 224). . . .
c 16793 TUBE - valve to upper motor port (220, 222 and 224) el
C 25784 . EXCHANGER - heat. .. ..........uceureeiineninn.
214- . 254 CLAMP -hose.......... P e
c 29697 HOSE - rubber, tank to heat exchanger (cut to Iength)
C . 22808 RESERVOIR - hydraulic 0il . . ..c.ooovvvvne o inn..
C 11529 * CAP - reservoir (includes insert).......... e
NSS ’ INSERT - reservoircap. . .............. e .
© 22947 TIE - hose clamp..,.... e e e e e L
C 23326 .CLAMP-hose................ e e
. 24911 - HOSE ASSEMBLY - suction . . .............. e y
Cc 18797 _HOSE --hydraulic, pump to valve . .. ...... e
218~ 5006 ‘0" RING - 1/2% (for C18797).. ... .. ... ... PP
26182 °  TUBE -'valve to heat exchanger ... .. e s
C - 16687 TUBE - valve to lower. motor port {444). ... ... . ....
.C ' 17898 TUBE - valve to upper motor port (444). ....... e
218- 5107 FITTING - motor port, 90° elbow, “O"" Ring ....... .
218- 5007 “Q" RING - 5/16°" Hor 218-5107 fitting) . .. .. ... ..
27277 ° VALVE - hydraulic control, single spool (220,.222) (repalrs page 5?)
c -.27217 VALVE - hydradlic control, two spool (all models w1th .
s o " hydraulic lift) (repairs page 57). . ... ....~.... . ...
171- 247 SCREW - 5/16"° x 1-1/4'" N.C. flat hd. machlne e .
131- 361 NUT -lock 5/16" N.C.hex . ... . ........:... e
218- . 5062 “FITTING - hydraulic valve, 5/8" x 7/8'7 *‘O" ng ....... W
218-° 5007 “0" RING - 5/8" (for 218- 5062i P S
C 28949 SEAL - mator 1o transmisson . . . ... .. P
C 16697 MOTOR: - hydraulic {220, 222 and 224) lrepalrs page 59)
C 14655 MOTOR - hydraulic (444} {repairs page 59} "."... . . et
166:-. .86 . SCREW - 1/2'" x 1-1/4"" N.C, flanged 12 pt. . ... .. .. .. "
Cc 29697 HOSE -‘rubber, 4'* {cut. to Iength} T P
c 23189 - . DIPSTICK - oil, hydraulic reservoir . .. ........... R
j .

R

© August 1995




-

Pegmatt
JRR——— [N O it

R R T S e

Nel

. .- B1322-55

CASE 220, 222, 224 AND 444 COMPACT TRACTORS, L

C22771 HYD

RAULIC PUMP AND COUPLING -

{BORG-WARNER) - -
.REF. ° PART NO. . DESCRIPTION : " REQ'D
1 NSS PUMP - hyd. 8/16°" shaft{use C24868 pump) . ....... . ..... 1
2 T C: 20456 BODY -pump ................... ey 1
3 NSS COVER ASSEMBLY - pump {use C24868) ............... 1
-4 - C 20460 GEAR - drive, pump . .. ........ N o1
5 C. 20461 - GEAR -driven, pump . ...... ...l 1
.6 . C ~ 20462 - PLATE -wear ....... e e 1.
7 € 24070 SEAL AND RETAINER - wear plate .. ... ...... N
) O/L : o RING - retaining . ... . .. e e A s 1
9 ' C° 28927 SEAL - O RiNG . - vt e fm e e e e e WE OO
10 221- T B49 PLUG -pipe.......... e e e e [P 1
11 NSS _— PIN-dowel .. ........... P 2
12 C -~ 20464 , SEAL -shaft ............. e e e e e, T
13- O BOLT - 174" x 1-1/2" NC hex, grade 5 ... .............. 4
14 NSS . WASHER - 1/4'" .. ... .. e i e 4
15" €. . 20455 KEY - square 3/16'" x 13/16"" .. ...:..... e 1°
16 . C 25207 - COUPLING - 220, 222 .. ..\ u\vereoiniinnnnannnaness T
16 c 25208 COUPLING - 224, 444 .. .. ... ..t ienena e, 1 .
17 NSS ‘ " HUB - coupling {order item 16}. .. ... ... . cu....vo.i.. 1
18 © NSS , HUB - coupling {orderitem 16) .. . . ...........couvnn.. "1
19 c 28966 SPIDER - (for C25207 coupling} . .. ...~ ... .0 0L 1
19 C 15036 SPIDER - {for C25208 coupling) . ...... ... oLt : 1
20._ 83 55 SETSCREW - 5/16" x 5/16" N.C. S0C. hd: ... voveveen. .2
C24868 HYDRAULIC PUMP AND COUPLING
’ o (PARKER --HANNIFIN) '

1 C 24868 ' PUMP-hyd. /16" shaft ...:.. ..o i inina 1"
2 F - 63109 PIN-dowel ............. A S S TP ‘2
-3 C 24867 - COVER -rear...... P et 1
4 C. 15731 " GEAR ASSEMBLY -driven . ......... ... . o000 . 1
5. C 15732 "0 RING -cover' . ....... S P 2

6, .C. 15733 BODY -pump ........... e e e T
75 € 15734 COVER - front . ...ttt e i iiem e e e e e e anas 1 -
8. 'C-. 15735  SEAL -shaft .............. T P 1
9 NSS' - ' GEAR ASESMBLY - drive.. : .. c.ovovi ™o ennne.. A C1

.- € 24862 . SHAFT -drive.’. .. ... e e T

C' 24863 GEAR - drive "........ S S, 1
... € - 24864 KEY -"gear ......... e e PP I
- €, 248865 .. RING - retaining . ...... e e e e e e e 2
10 .- € 15737 PLATE - wear ........ P I 1
-11 C - 15738 ., SHELD-heat .,........... e A
12 C 15739 - GASKET ............ e e e e e e e .
13 ° C.. 15740 SEAL........ e e P 1 -
14 oL - - . CBOLT .t e a e <4
15 C 28215  ~ KEY -3/16" square .. ... S A A 1,
16 C 19115 v WASHER ... ... c...\. .0 ittt i iieneaonas 4
17 -C 25207 "COUPLING - pump (220 and 222} .. .- . . oo e nanae i aas S
17 .. C 25208 COUPLING -pump {224 and 444) ... ... ... .. .y PR
18, NSS . . .. HUB-{orderitem 17) ...,.......... e Ll 1
19 NSS. v HUB - lorderitem 17) . ................. 1 -
20 C 32199 _SCREW - set 5/16"" x 5/16""NC sockethead .. ....... e 20
21 C 28966 ° . SPIDER - {for C25207 coupling) . ... ........ U
.21 C 15036 SPIDER - (for C25208 coupling} . . ...... .. [FUTIPUTI 1

+

. Augist 1985 .




CASE 220, 227, 224 AND 444 COMPACT TRACTORS : o 57
HYDRAULIC CONTROL VALVE (TWO SPOOL) .
. R ¢ " . . ' -t ‘
REF.  PART NO. - U ', ' DESCRIPTION ; - BEQ'D
- NSS © .. . VALVE -control, two spool {use C27217) . ... . ............ 1
1 C 28699 RING -'retaining . ... ... e e e e 2
2 NSS S SPOOL .- motor (Order C27217) . .. . ... . e . 1
3  NSS + 7 SPOOL - motor (Order C27237) .. ... ... cvooon... 1
4 C 28856 . "SEAL-spool =L ... ... ... ... [ 4
b., NSS . ' BODY -valve [Order C27217) .. ... ......... e, ‘ 1.
6 211- 208 " BALL - steel 5/16"" ... ..... ... .. ...... e e 1
7. C. - 21507 - "SPRING -relief. . ... ... ... e 2
8 -C 17433 . SCREW -reliefadjust. ... ....... ... ... ... ......... 1, ;
g Cc 174356 GASKET -relief adjustcap . . ... ... 0 o oL 1
10 129 . 531 - -CAP-adjustsecrew. .................. e e 2
11 C 17439 . DETENT - Spool .~ . oo o e e e e e 1.
12 € - 13200 '~ SPACER-detent ...... e ... . ...... S ST R
13. C 28708 . 'SPRING -detentreturn .. ............ .. ... B 1
14 . C 17440 . - WASHER -return . .. ...... e e e T 1
16 NSS : - SPRING - relief (use C21511 kit) ... ... ... ... ....... 1
16 211- 7 - BALL - steel 1/4"" .. .... e i e 3
17 C - 17438 CLCOVER -detent . .. Lol |
018 G 17443 7 T CSCREW - detent.. ... ... ... ... il e 2
.19 L 17444 SPRING -detent .......0.......tveeiumisaninee . 2
20 0 169- 114 SCREW -cover . ... .. . e 2
21 . 221- 841 - PLUG-pipe........ e PR, 1
22 C 21506 + RETAINER - ball seat. .. .... e e e e PR 1
23 . NSS - . SCREW - adjust, relief (use C21504 kit) . ... ...... FUDERE £
24 C 21508 : GASKET -adjustcap ........... . .. - 1
25 C 21510 ! CAP -adjust SErew . ... .. e FURPE 1
- Cc . 21504 - KIT - relief "(includes iteins 6, 7, 22, 23, 24 and 25) . R 1.
C. 21511- - /KIT - relief {includes items 8, 9, 10, 15 and 16) .- ..... PR
. C 18851 ‘," KIT - detent (includes items 11, 12, 13,14, 16,117,718, 19and’20} | 1.
C i - L ) ‘ o v
" - HYDRAULIC CONTROL VALVE (SINGLE_SPOOL) ’
. NSS . y YALVE - control, single spool {use C27217y ... .... e ]
1 c 28699 | / RING -Tretaining................. g 2
2 ° NSS SPOOL. --Order C27217 valvel .. ... ..ot oeen oo 1
3 cC 28856 . SEAL~spool'....‘..-..’...'...‘ ........... e el fea . 2
4 " NSS BODY --valve (Order C27217) ...\ ... v .. P 1
5 . 211- 208 . BALL-steel 5/16” ...........i.......0... P w1
.6 c 2|1 07 SPRING -relief. ... ... ... ... ... . i, e 1
7 NSS - . SCREW - relief ‘adjust (use C21504 kit) .. ............. .. 1
¢ 8 C%° 21508 - . GASKET - refief adjustcap. .. .. ...... AT [ RN 1.
w9 C. 21510 CAP -adjust SCrew ...~ .. i .l s veennenenn PRSI B
10 - 221- | 841 - PLUG-1/4" ...:..... P A e P I
11, C 21506 ' .RETAINER - ball seat . .. .. e e
- . C .21604 ' KIT - relief {includes ienis 5, 6, 7, 8, &and 119 .. ......... oo 1
.,\‘; ~
. . . .
’ :D A .. ! Y .',c"'\-_‘ ' ) . . . v
- co . . R ' B1322-57 . -August 1995
s ; EE s _ L NI
\' - - - i~ "Z" N ) X , L ‘ , + i ; < § .




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

T

. SPEED CONTROL

- -/-— ’

. . : T : . ’ T .-
'REF.. PARTNO. ... . DESCRIPTION . ReQ'D»
! f . C " 28237  .KNOB - speed control ........... ST S AT
27 C = 27593 BUSHING - 18VEr . .2 oo e i 1
3 NSS : - LEVER - speed control (use C29407, 028003l ..... PO
4 C - 27822 . SPRING- - COMPression ... ... .........veuuneeinnen.. oo 1
‘5 C - 21518 WASHER -nylon© ... .00 .. e A I
6 C 18742  ROD -control ....:....... e e 1
7 .129-..122. .NUT- 5/16"NFhex,zmcplated..f......................— 1
. 8 C 19025 SJOINT -ball oo e 1
: 9. _"195-  B21 0 WASHER-5/18" ..\ . .. i .ot A |
- 10 132- 3207 PIN-cotter 3/32" X 3/4% . ..\ e L.
s 11 138- 2072 PIN - roll 1/8" x 1-3/4” ... .., e, , 1.

HYDRAULIC DRIVE MOTOR

. c 16697 MOTOR hydraullc, 220, 222 and 224 ..... PR P 1
. C 14655 MOTOR - hydraulic; 444 . .. ... ...... . ... ..., P 1
1.. C 16516 "RING - retaining’. . ... ...... I ‘..:.'.I.. 1
2 NSS . . SPACER - (See kit below) ............ e PN
‘ 3 NSS : SEAL - oil (See kit below) .............. e o 1 . Lop
- T4 . C 14827 . HOUSINGASSEMBLY e e 1 .
. 5 / C 14837 . CENDCAP............. e e et T A
- 6/ NSS " SEAL - (See kit below} . e -
) ' 7 NLA - SHAFT - coupling.............. [P A -1
Do e 8- NLA- . ' DRIVELINK - 220, 222'and 224 ....... U s e 1
A S 8 NLA . DRIVE LINK - 444 ... .. ... I 1
- 9. C . 14B30 - - - PLATE-wWear .........'emnetcenennnnn 1
10 C 18110 ., ROTOR ASSEMBLY - 220 222 and 224 B T R 1
.10 .C’ 14831 " ROTOR ASSEMBLY .- 444 ... e PRI I
1 C 28703 PLATE - Tnanifold {used pnor to motor code 127-7F ... -1
12 NLA & MANIFOLD . ..... ... ... . ooy e e ]
13 NLA , COMMUTATOR AND RINGSET.............. P 1
14  NSS . . . ™ RING -sealing (See kitbelow) .. ........cc..coounn..o.. 1 {f
. . 15 C° 18092 . SLEEVE - 220, 222and 225 .........:: it 1
: L ol 14836 . ° SLEEVE-444 ... .................. e e e 1
: 16 . OofL ’ . BOLT. - 3/8" x 3- 7/8" NF hex 220 ‘222 and 224 ......... 7
; ~16- €' 14838 . BOLT - 3/8'* x 4-3/8"" NF hex, 4447
: 17 NSS . " WASHER - back up, .010"” {Sée kit below) . .. . .. g | o
: C . 29732 KIT-"Q'"ringandseal............cc........ e S '
NSS . “RING-sealing ./ ... .. i ittt PO
: NSS : SEAL - dirt (not used - throw awav ftem} L. ... ... ... P
: NSS L SEAL L i e L e . 2
e ‘NSS . - SEAL..... R A e ey e oA
! NNSS "RING - retaining .. .., ..e.e . e e
‘ NSS - - . SPACER-$€al...:................ e P -
. NSS . WASHER - ba,ck up, Q10" ... ...... e e e e 1
1

Ve

‘132259 . . . o 3 SRR . S . August 1985 . .

]
B - .
BTy et 1 TS L oy e ety 3T
}




o

——
&

|‘ N N
R P R 2y e e 1 PR it e 11
4

BATTERY MOUNT AND HYDRAULIC RESERVOIR MOUNT

CASE 220, 222, 224'AND 444 COMPACT TRACTORS EEE 61

1 ‘REF.‘ ’ PART NO '. S . DESCRIPTION ‘ T REQ'D,
1 NLA ' f SUPPORT - hydraulic reservoir . . e e S s
' . 2 C 27596 :, TRAY.-battery .. .................. e 1
3 113 -1 ‘ BOLT-1I4”x1I2" hexzp ........ e aeraeaa 3
4 129 101 NUT - 1/4” b2 + B e e e e e 3
"B 182- . 19 - 'LOCKWASHER - 1/4"” z.p. . ........... e T -
"6 - C 22896 - PAD -rubber................... e 1
7 . 121- 106 SCREW - 5/16"" x 1/2"” Whlzlock e e 6
. 8 128 102 NUT - 5!16"NC hex ......... e 4
; - 9 c. 16238 STRAP - battery holddown . ....... ... ... e e 1
f ’ /
' - HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS : ' I,ff
1 ¢ 27502 - . SUPPORT.- heat eXCRaNGEr . . ...\ v ieseslieeenns.. A
. 2 113~ 118 . BOLT-'5/16" x5/8" ......... O .4
' 3 c 26455 - SHIELD - heat, muffler. ... . S e N, i
4 113- 1 BOLT - 1/4"" 2 1/2" hexzp.. ... ..ot e e PR 2
5. 129- 101 . NUT - 1/4" z.p. learly production).. . .. ..... ... ...cocun.. 2
6 ~ 192 19 . LOCKWASHER - 1/4"' z.p. {early production) .. ... e 2
R | NS5 . BRACKET - heat exchanger L.H. {use {2} C255566}...:........ o1
S 8 NS5 - - BRACKET - heat exchan nger R.H.-{luse C25556) ........ e 1
- 9 .187- 1282 - SCREW. - 1/4" x1-12 N.C. flat hd. Phillips ..... PO 3
10. -C 22803 PAD -insulation .. ... ... iiinnnnnns e 1
. v . C . 22874 HETAINER - msulatlon e e o e e et ra e L1
[ - ! . . . 1 .
P :
ar 4!n l )
! o
. » .
% ) - . '
L. . ,
t
i
; 4
t
H
‘ ( 1) . ’ - -
p1aze-1  ° - . T T N . August 1995 -




62 oo . ) S SR o 1 | CASE 220; 222, 224 AND 444 COMPACT TRACTORS - 63
4 _ - o o ‘ o ‘ . C ) L C 16852 STARTER-GENERATOR -
‘ : : ' : : ' . (\ vy ST " (Order €25256 For Service Replacement)-
; REF. . PART NO. - o ‘  DESCRIPTION . - . REQ'D
.1 0/t S BOLT -through .. o0 e e e 2
"2 . 0/L- .. FRAME ASSEMBLY - commutator end {Delco No. 800213) .. .. 1.
- 3 - 192- 20 LOCKWASHER - 5/16"" .......... e e 2
o0 4 . C - 28B0S- KIT - stud {Inciudes items 16, 18 and 19} . ... ... ... ..... 1
- 6 A 72038  HOLDERKIT - ground brush . ............uorueunoioons, ERRE
' | : 6 - A 72040 HOLDER KIT -insulated brush . .. ... .. ...... e e 1
7 ojL BRUSH ASSEMBLY - {Delco No. 1946427} [.............. . 2
' |. . 8 . NLA - . ARM - brush'pressure .. ......... e R S .2
N .9 . C 28929 SPRING-brusharm ......... . i..c...oiiio... . 2
’. . 10 "A ° 72043 _ .- COIL ASSEMBLY - field R.H. ....... e e e 1
\ i S A 72048 STUD - armature terminal . .. ................ e 1
12-  NLA . BUSHING - insulated, armature stud .. ................. .. 1.
13 NLA . WASHER - armature stud .. ... v e I PIPIIIN . 2
14 0L : NUT - terminal stud #12-24 hex ............. e E 4
15 ofL o LOCKWASHER - terminal stud #12 ... .. PR P 4 -
16 . C 28810 ° - WASHER - insulated, field stud (Order C28809). .. ... ... .. 1
17 . 0O/L Co COIL-ASSEMBLY - field L.H. (Delco No. 1939889) ....... ... 1
18 NSS ’ .~ 8TUD - field terminal {Order C28809) ....... e e e PO
19 NSS . "BUSHING - insulated, field stud {Order C28809} .. ...... P
: Co 20 NLA INSULATOR-fieldcoil . .o v el B 2
. ” | . .21, NLA . SHOE-pole ........ e S e e co
.22 NLA . SHOE-pole .. ..., P e I
:| Co 23 C - 28819 . ARMATURE ....... P 1
L : © .. - 28" 126 111 - KEY - Woodruff, armature L . ...l S 1
( { 25 O/l . SCREW -pole............c.ocuounnn, P 2.
o : K 26 'NSS . . BODY - starter, generator {Order C25256 starter) .. .. ....... 1
@ \\"' 27 oL - _SCREW - 10-32 x 1/2"" round head . ....... e e e e e .. 3
R "29 C . 31096 'RETAINER ASSEMBLY - Baring ... .....-«oeucenmeenn. . S
\& 30* NSS " GASKET - bearing retainer (order C31096} .. .. .. e S
A= 31 4 28823 - BEARING - ball, drive'end ...,.............. AR A
i 32 - A 72046 - FRAME ASSEMBLY -driveend ......... N L 1
33 A 72047 SPACER -.pulley ... .. e et e e 1
34 -C 14344 . ' PULLEY - starter generator drive ....... . ...v........ e 1
~ 35 ©  192- "26  LOCKWASHER - 11/16" plated...............:i..... ... =)
\\ 26 OJL , ~ NUT - armature shaft, driveend. ... ........, e e
| 37. . NLA: o RETAINER -grease . .................. e 1.
| .38 NSS . SEAL - felt (Order C31096) ... ... .. . T S PR
- l . i *Bearing retainer gasketet and felt seal not required:
! X New retainer assembly services all starters. -
; Y o
: ' -; ) <4 =
1. :
- }' B =y
| ?
| ; .
~of :
- PR
- % -
- , (‘ :‘.[ (‘ ]
. T o - Co N B1322-63 . - August 1995
A - . : . '




3 ' - CASE 220, 222, 224 AND 444 COMPACT TRACTORS - .. 6
.- : : _ _— - A70202 STARTER-GENERATOR
Cor v ' (DELCO NO. 1101970}
' b ; : Do ’ ’ . . : ‘ )
L .+ . REF. ' PARTNO., | c . DESCRIPTION ‘. "~ REQ'D
: 1- oL . BOLT - through {includes washer) .. .............¢.. ..., 2
-2 A 72104 FRAME ASSEMBLY -commutatorend . ... ................ 1
* 3 on . RING-bearing retainer. | .. .....5i..ceeoeeneee e o1
4 . A 45230 . BEARING - commutator end, ball . . .. ........ [P . 1
5 A . 72039 . HOLDERKIT-groundbrush ... ...:......... i ia.e 1
6 A 72040 HOLDER KIT - insulated Brush . .. . ... .. cuvenounrnnsonat. 1
. 7 O/l 'BRUSH ASSEMBLY - (Delco No. 1946427) ... ....... ... 2
8 NLA " "ARM - brush pressure . .. ... e il oo 2
: g. NLA SPRING -brush amm .. ... .ol inmiee e L2
\\X 10 A 72043 . COIL ASSSEMBLY - field R.H..... .. ... ... ... e S
SE 11 A 72048 - STUD -armature termiinal ... ... ... ... ol "1
=7 12 NLA - ° . BUSHING - insulated, armature stud ...........0........0 1
%%,," S . , 13 O/l . WASHER-amaturestud ................ i . e .2
) —@® : - 14 oL . NUT - ferminal stud #12-24 hex .. ... .%o leeos e 4
N s ' . 18 O/ -~ . LOCKWASHER - terminal stud #12 ...... SRR 4
16 Cc 28810 _ WASHER - insulated, fieldstud .. .. .... e e 1
17 - O/L ~ COIL ASSEMBLY - field L.H. (Delco No. 1939889) ...... ... o1
18 ° NSS - - . . STUD -field terminal (See Ref. 40) . ... e 1
"19° . NSS 7 .. ‘BUSHING - insulated, field stud {Order C28809) ............ 1
20 "NLA - - INSULATOR - field coil ...... ..... e e e T2
21 NUA .. - SHOE - pole, pldin. ... ... P e a
22 . " NLA- " - " 'SHOE -pole, notched ... ....0 .. ... ..ot PO
- x ) r23 - A 72041 ARMATURE ... ........ ... ..-. e ek s I
- ’ 24 1286 111 KEY - Woodruff, armature'. . . ... .. .. e B P [OPTE N
( (). .28 con . . SCREW-poe.......... e et 2
- 26 NSS BODY - starter,-generator (Order C25286) ... .............. 1.
27 O/ -+ - 7 SCREW -#10-32x 1/2"rd'hd. .. ... . it e 3
28 - 192- 18 . LOCKWASHER - 3/16" plated .. . ... .. ST e . 3
29 C 31096 RETAINER ASSEMBLY - bearing ............. .... e e -V
30* NSS . .GASKET - bearing retainer {Order C31096) ..... P e Lo
31 C v 28823 BEARING - ball, driveend .......: e L
32 A 72046 - FRAME ASSEMBLY.-driveend ........... e e e 1
33 A 72047 SPACER - pulley. - . . . . - M teeee T S 1
34 C 14344 " PULLEY - starter, generator drive . . . .. [ 1
35 192- 26 _ LOCKWASHER - 11/16 " plated ... .« . ..o oiv i inenn e oA
: 36 Q/L & ' . . NUT - armature shaft, driveend -, .............. TR |
) 37 NLA - ' RETAINER - grease ..... R Leeee 1
t 38* NSS : ’ SEAL - feit (Order C31086) . . ... ... e e e 1
¢ " 39 NSS . . -_ SPACER - armature shaft, inner. ...... S S 1
: 40° C - 28809  KIT -“stud {Includes items 16, 18 and 19) ... v il 1
: * Bearing retainer gasket and felt seal not required.’ ’ - o , . Do
_ New retainer assembly services all starters. - K ' :

- . -
e T e T PSR
~
s

< B132265. o o0 August 1996

<




P

Pt ¥

R

" REF.

GO h W =

12 NSS5*

12- NSS*

13 € 23002
14 C 21989
15 C 41010 -
16 - C . 30268

17 € . 32407 -
18 . C 22785,
19 . KO 231281

€ 28694

20 - C- 29738

‘21 NSS ,
22: C . 28693
23- . KO 230722

24 oML -

.'* Use, C25256 remanufactured starier‘

0O0N00N00a0

. CASE 220, 222, 224 AND 444 COMPACY TRACTDRS

PART NO.

23023
.23024

© 23030
24814

. 28386
" 114537

29413
. 32178

23025
14565 -

' 14553

_ ~'KEY - ignition

" CABLE - high tension

'ELECTRICAL SYSTEM

DESCRIPTION ~

HARNESS - WIte . . .o o e e e ee e e
HARNESS - wire e ‘ e

......................................

‘HARNESS -wire . ... ....... .

CABLE - battery, positive to solenoid. red, 10-1/2"*)

WIRE - regulator A%’ terminal to solenoid {white, 107} ... .. ..
CABLE - battery, negative (black, 18") -

P I T T B TN S

SOLENOID - start, 12 v, ... oo n .,
REGULATOR - voltage, 12v. ....:.......
CONNECTOR - headlamp.. |

AMMETER - 30 amp - '

.................................

HEADLAMP ASSEMBLY - 12 v. {repairs page 65) .

STARTER-GENERATOR - 12 v. [repairs page 59) Delco No. 1101875

.............

3

~ STARTER-GENERATOR - 12 v. {repairs page 61} Delco No. 1101970
SWITCH - neutral start . ............. e e R

INSULATOR - switch, neutral start . ........ ... ...... . ...
BATTERY - 12v. .......... e e
SWITCH ASSEMBLY - ignition {inciudes key)

................

SWITCH - P.T.O. . . . .. g i
COIL -ignition, 12 v. .o it e e et
. BRACKET. - coil mounting . , .. ... .. ... .ot e

SPARK PLUG - (includes gasket) .............. .0 ... ..... o

" GASKET -spark'plug . ....0 ... ...l L

CONDENSER....... e R e .

FUSE - 20 amp. (inciuded in 23023 hamess}. . . .... e '

S

LhN

—

S . August 1995y

-




r NSS .
1"182- b16
, KO 276182
. C 28695
. .C | 26518
| oL - '
ooon s
. Ol
. N8S

SooONOBAWND

. ek ol

" B1322-69

- 19621 -

'/ CASE 220,222, 224 AND 444 COMPACT TRACTOR .. C e

§
REF. ** PART NO. . .
1 . £. 23330
.2 € 23012
‘3. 131- .. 829
4 187- 1334
' C - 32178
.5 .NSs .
.6 C 28932
"7 . C . 14304
B 'C 22573
9 113 185
10 182- - 20
17, " 195- 520
120 7 129- . 102
13 111- 202
14 - 111- 108,
15 129- 01
16 113- 185,
17 -7 129 122
18 C 14599
19 .129- 27 .
20 182: . 18 -
.21 169-. 133 .
22 on .
23 - C 18788
24 113 221
.25 -192- . 21
126 NLA y
27 - 111~ . 13i
28 193- 57
29 NLA .
30 - 192- 19 .
31 173-° 296
32 -+ 182- . 528
33 129-° 37
34 113- 1
"36  C 24069
36 - C 248386
37 -C. 24837
. C

S 27440

‘LOCKWASHER. - internal tooth

_-BOLT - 1/4”* x 3/4”" N.C. round head square neck e e e

" BRACKET - starter generator adjust

© BOLT - 3/8"" x 3/4"N.C. hex ......... e T -

* SCREW - #10 - 32 x 1/2*" zinc plated pan head e

. COVER - terminal ...::....... P i

. LEAD - breaker contact {order frorn local supp!ner) ..... e

" SCREW - #8 x'1/4'N.C. round head' ... ................ .

ELECTRICAL SYSTEM HARDWARE.
_ DESCRPTION © REQ'D
NUT - swntchmountmg ................ B

.............................

-NUT-speed type “U"™ " .. .. ... ... ... . . e
-SCREW - #8 x 1/2"" self tapping, round head, PHillips ........ '
HEADLAMP ASSEMBLY . .................... e -
RECEPTACLE - headlamp (Order 032178) '
. BULB - headlamp . . . o e e
GASKET -headlamp . ... .......... ... ... o
LLENS -headlamp . . Lt L e e e e
BOLT 5/16"' x 1" N.C. hex, grade 8 (Torque Spec 24 29 ft. Ib)
LOCKWASHER - 5/ 16” zincplated ........ P et e
WASHER - 5/16"" plain, zinc plated . . ... ... ... RPN "

NUT - 5/16" plain, zinc plated .. ... e T . \
BOLT - 5/16™ x 3/4" N.C. round head, square néck ....... "

.................

NUT - 1/4"-N.C.hex ..................0......
BOLT -.6/16" x 1 N.C. hex, zine plated grade 8 e .
NUT - B/167 NF.hex. ... ..o e el
NUT - #10 N.F. hex S e ettt e,
LOCKWASHER - #10.. . ....... . ... ... e e
SCREW - #8 x 3/8"" N.C. fillisterhead ............ P
SCREW - #10x 1-1/2"" U.N.F. self tap e e R
SUPPORT -.starier generator . ... ...... O

LOCKWASHER - 3/8 ... ... ........ e e e
SUPPORT - starter generator ad;ust ..................... Y.
BOLT - 1/4"" x.121/8"° .N.C. round head, square neck .........
LOCKWASHER - 1/4’" external tooth'. . . .......... e 5 .
GROMMET -wire . ....... .0 ieiiteninnnn.,
LOCKWASHER - 1/4" zinc plated ..... R
SCREW - 1/4** - 20 x 1/4" zinc. plated e e e .

NUT - #10-32zincplated ..........:.....00 .. ...
BOLT - 1/4”" - 20 x 1/2” hex head, zinc plated ..... L.

SNNNNRNSAN NN S~ @O@ONON AT == RNN DW= AR

P

WASHER - shim .005 .. ...... :,..... P e <. UAR -/

" WASHER -shim .010-............ e e . UAR

CLIP - wire, headlamp ..... e e e ‘ T

. BREAKER CONTACTS . |

BRACKET - breaker contacts .'. ..............! e
SCREW - #10 x 3/8” round head zine plated ........... S
LR - WiTE . ..t i i s e e e, . .
COVER - breaker contact ...... e e R
GASKET - cover. .. .w.cvuuinean... e L
SCREW - #6 x. 3/8' self—tapplng ......... e e P

LOCKWASHER - #8 internal tooth . ... ... T S
;POINT SET - breaker contagt assemblv {Use 027439 627440}
ROD breaker contact push ...............................

August 19957 -

-




, 70

RAcauTion

QFF

i " , - umrrl-_Q_é_
{i @léumon'—-ﬁ
‘ _ ATART— KD

TRAVEL CONTROL
———iy

WENr ALL SoHEL IF B PLACE

POy TANTHNG Eiaauve. TISENGLGE & TTACHMENT DAEYE ARD
FLACE TRAYES. COWTROL LEVER BITD mEVTRAL *

TC BARN TRACTDR: mmm&lmmm

Farrmg maxs, mlrun—:mmnﬂ'.-ﬂ
ANG KEMCAE KTION Y |
mm_wmmm—-mawwnﬂ
IETOP ENGIME SED WALy FOR ALL SOVEMENT T KTOR sarom *
DERSOUNTING

. -

'

ey et A

b P AT e e WG T

\

-y

0 .
'REF.  PART NO
1 ol
3 €. 29031
4 C ,23209
§ ¢ 33589
6§ € 26932
"7 C 27481
-8 NSS. .
9° 321 3585
10~ NSS ' .7,
11 "NSS -
12 - NSS
13.  NSS
14 NSS
35  'NSS -
16 NSS
R
.B1322-71"

" 7 CASE 200, 222,.224 AND 444 COMPACT TRACTORS ' 7

. DECALS
. 220 used prior to S/N 9722422
222 used prior to $/N 9724053
- 224 used prior to S/N 9725192 '
4-44 usad pmur to S/N 9726789 : °

L . ] DESCRIPTION . L  -REQ'D

. DECAL - *"CASE" {Case No. 321 1423)
DECAL -gasoline .......... . ....... R
DECAL - hydraulic reservoir
DECAL -shiftrange . ... ... ... ... . . .. . . 0 i
DECAL - **Ciutch‘Brake””
DECAL -brake ... .cvine s e

- DECAL - hood 444 L.H.; hydraultc drive (use C30859, C30866)
DECAL - instrument panel ...............................
DECAL - hood 220 R.H., luse C30860, C30862)............
-DECAL - hood 220 L.H., hydraulic. drive {use, 30859, C30362)
DECAL - hood 222 R,H., fuse C30860, C30863).. ... .~ .....
DECAL - hood 222 L. H., hydraulic drive (use C3088%9, C30863)
DECAL - hood 224 R.H., {use C30860, C30864}............

- DECAL - hood 224 LH., hydrautic drive {use C30859, C30864)
DECAL - hood 444 R H., (use C30860 CBOBBBI ‘

.............................

. . . Lo

—l‘—l—l—l—l_‘l-—l-—l_ﬁd—h-—l—l—l

| August 1995 .




ETANTING
mmvneummmll

AcauTionEE

mrmmnm .
g e—u-nnn—un—u-n
AL

TO PANK TRATING FLACK TRAV LIVER WY MIUTRAL T
Y e, mn‘n’u:—.r—vl.-qnm—- -

12 ] . -y - T ANP SEmcrvl EealTion KEY.
‘ U - B e O ICLNE. MLACY
’ 0'1' - | S Yo ANE WAT FOR ALy MOVERAESTY TT ITOP gy
BuTIoRe— "% - ——

uuuuuuu
............

nnnnnnn

||||||
fe

.....

, oMLY |

@ .

oasoune |

A b i e e

[,-:9*"-.{ "
N

.REF, .

OB U H N

oL
C B
o
321-
c
NSS
NSS

"321-

NLA
321-

T.321-

NLA

- NLA

NLA

' 321-
. 321-
NLA ..

. B1322-73

[

.PART NO.

29031

- 23209

3585
33589

4162
4164

4165

415!_:)

41561 -

| CASE 220, 222, 224 AND 444 COMPACT TRACTORS

DECALS (English)

220 uséd S/N 9722422 and after
222 used S/N 9724053 and after
224 used S/N 9725192 and after
444 used S/N 9726789 and after

. . DESCRIPTION

DECAL - "CASE” fender '{Case No 3 2677]
DECAL-gasoline ... .. ... .. il iiiineae e
DECAL - hydraulic reservmr
DECAL - instrument panel . .... e e Y
DECAL - shift’ range . .G ... e e e .
DECAL - parking brake (use 027481) T e -
DECAL - clutch, brake (use C27481) .., . ... ... e e
DECAL - hood top, 220........ e e PR
DECAL - hood tap, 222. ... ....... e e
DECAL - hood top, 224. . ... ........ e e Ve .
DECAL -hood top, 444................. e . z

:DECAL - hood, R.H. (shown}........ PR S S .

DECAL - hood, L.H. ........ e e e LT

DECAL - fender, *'220"" ..... N |, L
DECAL - fender, /222" ... .. ... ... e R

...............................

DECAL - fender, 224" ... ... 0. .. 0. ... T ‘

DECAL fender, 444" R P

i

LA

—l—l—l.—l.—l.—l-.l-—l—l—-l—l-l_'l—l_l..l—‘

August 1995




-
. 'o N LR
/ / ’l'oh B : R
WA
R I 1 0',.‘ 5 \
.l1| Il“ |‘\ 'a .
SR W
\ [ I |
[}

{

po—

o W
Lt .
.‘ I " )
b VP

- REF.

AWK -

BN~

" . D8-WHEEL WEIGHTS - MODELS 220, 222 AND 224.

PART NO.

‘NSS

O/l

' B1332-77 .

192-
129-

:'1015_'

NSS |
/L

111-

92-
129-

-

<531

23

v

T

'8

105

CASE 220, 222, 224 AND 443 COMPACT TRACTORS

e

-NUT - ‘1/2” NC hex

s
. [
- 1

Il

. DESCRIPTION

WEIGHT - wheel 12" {Order as Machinery item).

4"

BOLT - 1/2 x 3-3/4" round head, square neck NC zing plated 8
8
8

LOCKWASHER - 12" zine plated

D10 WHEEL w'EiéHT's - MODEL aas

.WEIGHT wheel 15" and 16” (Order as Machmery Item)
.BOLT -"1/2 x 2-1/2!’ round head, Square neck, NC, zinc plated .
BOLT - 1/2 x 2-3/4" round head, ‘square neck, NC, zmc plated .
- .  LOCKWASHER - 1/2" zinc-plated
- NUT - 1/2* NC hex

..............

L L I T N T T T T T e,

.....

.......................

......................................

LSNPS

. August 1995




AND 224

CASE 2?0, 222,224 AND 444 kCOMPACT‘ TRACTORS

K8 WHEEL WEIGHTS — MODEL 220, 222

PART NO.

DESCRIPTION

.NSS ™
- 129-
. 1956-

-

WEIGHT - wheel 55 Ib. (Order as Machinery Item)

L

105
533
521

[

NUT - 1/2" NC hex.

WASHER - 1/2" ... ... ..

he_;ld Sq. neck

Rd

111

BOLT - 1/2"" x %

an

v
..Mm.ﬁ... ,
‘-‘\ -—w-n -
A x

P ALl s

.

WHEEL WEIGHTS — MODEL 444

K10

-

.

. WEIGHT - wheel 75 Tb. (Order as Machinery ftem)

T

_ ﬁmq_.

g

. a
P
r &
[
D
.

NUT - 1/2"" NC hex. ...

S22 L.

" WASHER

,105..- -

[
. -
P
LI
" .
.
PR
PR

T a
. kY
.

533
525

L)

x 6" Rd. head Sq. neck

BOLT - 1/2"

1

- P
¢ .
-
A
:
R .
9
o~
e 7 '
.
. o~
L
L}
)
L}
Loe
N
<
.
'
f A
f
.
W
"
4
W * e
]
.
]
’
B '
i
.
-
v
-
* v
+
'
1
o
LA
.

-a

.+ August 1995

| N }
1, -
[ - -
.
A, - ‘
-
- .
-
v
- a v
s
.
¢ Ta
‘
. T
- ~
¥
5
1
»
1 4 »
f
-
. . N
~ -
. . s
N
< . v
i
+
, .
- roa
R
- "
' »
@
. .
- L
) .
el

B1322-75

: -
o
(O L
[T - [ - et
. 3
o
.
i G
N
'
- . . '
'
L]
N - s
" e “
f
.
»
1
v
R
-
.
R
LIS et
.
Ll
.
.
@ N .
-
3 - 2 h
v : -t
) . o
» e =
1 ’ -



78 . o ,’ . : ' o T . CASE 220, 222, 223 AND 444 COMPACT TRACTORS. 79
MODEL J30 HYDRAULIC LIFT B
REF. ~'PART NO. LJ . DESCRIPTION - REQ’
1 . C 32259 CROSS SHAFT ASSEMBLY ....... . e e 1
2 ©219- 404 FITTING -lube ................ O 1
3 C 18251 -PIN - cylinder to JBVEL . o\t e e e -1
4  132- 310 PIN - cotter‘UB” R 37
5 132- 361 PIN - cotter 1/8" X' 2-1/2" - . .. e i, 1
6 - C 17249 . BRACKET - mounting: top . .o ..o ot ot e e e e e e 2
7 C 17250 - ~BRACKET - mounting, hottom . . ... .. .. .« . ... .. 2
B 113 207 BOLT - 3/8"x 1" NC hex......... e e e - 4
9 131- 1181 NUT - 3/8" NChex.......... e e e e 4
-10 C, 29408 LEVER - lift contral . ........ ... RS S 1
1 C 28237 KNOB - control lever . . . .. e e e e e e T 1
12 - C 27593 BUSHING - liftlever ............ ... .. ... . ... ........ 1
13 132-° 320, - PIN - cotter 3/32" X34 ... ..., D 1
14 195- 533 WASHER -.1/2° ., .......... e e B S
.18 C 21518 WASHER -nvlon . . ........ PR e T 1
16  C 27822 - SPRING - control-lever ... .................. ... RPN T
L1707 196- 521 ' WASHER -BM67. . e et e e 1
18 . C 18742 ROD -control .......... PP S 1.
19 129- 122 NUT-5/16 NFhex . ....... T R 1
20 - C - 19025 BALL JOINT ... ...... U B 1
21, 113- + 207 BOLT - 3/8" x 1" NChex.......,. PP e 2 .
.22 131- 1181 LDCKNUT 3/8" NChex ....... e O 2
23 1956-. 104 - WASHER - 3/8" X 1-1/87 0D .. .. it va
24 . NSS . . -BRACKET - cylinder (use C33138, 026188) ............... 1
25 c 26188 . PIN - cvlmderfoot..‘...................." ....... P 1
26 C: 27217 . VALVE - hydraulic, 2spool ................ e 1
27 . 218- - 5056  FITTING - valve {includes 218-5004 ‘0" nng} ............. 2
- 28 NSS .o HOSE - short luse C31682 218 1093) .. ... oL, 1-
29 - C. 17734 HOSE-Iong e e e e e e e et 1
30.° NSS CYLINDER - lift {use C26493 030049} S 1
ich| NSS "BODY -cylinder . .-.................. e e 1
. 32 NSS ROD AND PISTON ASSEMBLY ... ... e e e e 1}
33 NSS - "FOOT -cylinder ...........ovovu.oonn. e 1
' 34 Cc 14970 SEAL......... e SPRT e e e 1
3. C 28487 PO RING .. L. e |
36 'C 28697 B R S 1 2
Cc 13106 ° COVER -lube fitting . ... ... .. ... i i i 1
L] ‘x}‘.
B1322-79,. * August 1995



' .. CASE220,:222, 224°AND 444 COMPACT TRACTORS . ‘ B 1
H26 THREE POINT HITCH 444 - ’
FRAME, LIFT RODS AND ARMS -
" REF. ., PART NQ. . i A DESCRIPTION , _ REQ'D
1 C 19740 . . HITCHPLATEASSEMBLY .. ... ....ovuiininennenannnn. 1
2 219- 405 ° FITTING-lube ...............c..... e 2
: C. 24447 ROD ASSEMBLY . ................ ST Lo 1
-3 C 14722 NUT -fiftrod .. oL e 1 -
4 C 14724 TROD -RH. Bt . .o e 1
"5 “138- 308 . PIN-roll 1/4x3" ... ........ R RS TP
6" 132- 91  PIN-cotter 3/18 x 1°" ...........0 S - B
7 - 195- .541  WASHER - plain 5/8" ........... O R 4
8 'C 14715 . ARM-lift ...... .... e PP .2
9 - C -14991 | CHAIN-stay 19links ... ... .. SR e e o1
10 113- . 118 BOLT -5/16 x 5/8" hex, zincplated . ............... el . 2
11 - 131- 176 NUT -lock 5/16” NC hex ... ........oofou... AP -2
12 C 28985 PIN - klik..... U e, e e 2
13 . C 28222 7 PINSKEK. ...t 3
14 G~ 14726 -, ROD-hift LH.. .. .. e e R A B
16 ' C - 14717 PIN - clevis . ........ e e 1.
NSS -, LINK ASSEMBLY ........ PRI RPN N 1
16 C 14703 CENTER TUBEASSEMBLY .. ... .. ..ottt ann 1
17 C 14709  BALL END ASSEMBLY R.H. THREAD .. ..c. .. .oi ot 1
. 18 C .32427 - BALL END ASSEMBLY L.H. THREAD .................".. -1
719 ¢« 138~ | 59 PIN - roll 1787 X 2/B" @ vt ettt et "2
20 Cc . 14717 PIN -clevis 5/8 x 3" ... .. i i
CYLINDER AND DRAWBAR MOUNTING ~
"1 C 19740 . HITCH PLATE ASSEMBLY ... ... .......c.... e s 1
2 C 26188 PIN - lower cylinder mounting .. ....... .0 .. .... P T
3 C 14976 .. PIN-- upper cylinder mounting .. ... e e DI e 1
4 132- 310 PIN-cotter 178" x 17 ... i it imi i adnaen e.. 3
‘5 113- 417 BOLT - 1/2" x1-1/4" NC, hex, zing plated . .. ...........:. 2
\.
) ) ”
|
» . . _— e , . B1322-81 . - Atgust 1996 ~ - . ‘




82 : o

HE_

U F

(]

REF. -

BOND AL DR -

T
p

c
NSS-

PARTNO. - A 'DESGRIPTION - .~ REQD
221, . |
231-

c
Cc
218-

‘NSS

c .

c

e

c

-

NSS .
C

113-

. B1322-83 -

CASE 220, 22'2, 224 AND.244 COMPA'CT TRACTORS .

' MODEL H26 THREE“POINT HITCH AND . -

- MIODEL F27 HITCH ADAPTER ‘ -
HYDRAULIC CONNECTIONS AND COMPONENTS . . *

1139 . NIPPLE - 18X 3" . 5 o s
1375 - ELBOW -90° ....... e e -

25369 - HOSE - hydraulic short ... .. .
HOSE - hydraulicfong . . ... ...........:.

25368
5291

“FITTING - tee (Ingludes 218-5004 ~O" rlng)

...............

CYLINDER ASSEMBLY - (use C26494 0261 88)

------------

. 28697 -"o"nme.-..‘,;.- ..... e e )

19476 ‘BODY -eylinder . ... .. .. e .
19469 " 'ROD AND PISTON ASSEMBLY‘. e e e

‘ - FOOT - cylmder R T e e
14970 . SEAL - wiper '
28487 *0" RING

.......................................

B 'N"IODEL F-27 HITCH ADAPTER ' .

BRACKET hltch adapter .- '. St it .
14568 ° PIN - drawbar ' ‘

425 ' BOLT - 1/2"" x 3" NC hex, zinc plated i e -

o
1
o
°
. _ -
e L
- .
" w
- »
LR -
a &
N =
L -~
! s
B 1.
1
o
3
- v

. 8a

A md et et i ok b WD wd =2
- > e - .
- - 1

RO .. - Algust 1996




’ - CASE 220, 2422,‘22’4 AND 444 COMPACT TRACTORS© " © ' o 8
MODEL H22 AND J24 SLEEVE HITCH.
'REF. © PART NO'-. o " DESCRIFTION . . ' REQ'D
1 . .NSs T TCH FRAME ASSEMBLY (444) {J24) . ......... .. I
2 C 14457 ARM G Eft ...... ...ttt 1
3 1856- 541 - WASHER - p]am b ¥ v S T 2
4 -C 7 0898 PIN-safety ............ . .00 cuuuouu.., B aanaaan 2
5 . .C.  "14459 BRACKET - hitch mounting R.H. (shown) .................. 1.
5 . C 25789 - BRACKET - hitchmounting t.H. . ..., ... ... .. ... .... 1
G -113- 2400 BOLT - 1/2" x 1-3/8'" hex, zinc plated ................... 4
7 192- ..23 ° LOCKWASHER - 1/2*zincplated ........................ N
‘87 - NSS ~ "PLATE - lift lever (use C24839)......................... 1
9 113-° 417 °  BOLT -1/2" x 1-1/4’ NC hex, zincplated . ... ..., 2
~ 10 - 129-. .105 “-NUT - 1/2" NC hex, zinc plated . ......... e e 4
N 195- 545 -+ WASHER.- plain 3/ zinc plated o . ... mre e L. 2
12 132- 306 PIN - cotter 3/16 x 1 SR i e 2
13 - 22-, T 844 °  BOLT - 1/2 x 2-3/4" NC hex. zinc plated et e 2
14 C - 14568 PIN -drawbar . ... .~ oo e o 1.
15 NSS - HITCH FRAME ASSEMBLY - (220, 222 and 224) (H22) shown '
g use'€23707) .. ... .. e 1
i - - J'
. » [N A 5
VI <
— i .
- #
. \
£ 3 '
. L ‘ Coe L s T
B1322-85 . S . ‘ . ' August 1995
b3




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

"MO‘DEL H18 AND K18 FRONT-END WEIGHT BRACKETS

_ REF. . PARTNO. - ' 'DESCRIPTION -~ - REQ'D

1 c 16581 - BRACKET - mounting. . .. .....ovvveeoeenaniiae ... T
2 - C 17181 BRACE =rear . ..... .ot iniiiie il e 1
3 C. . 17162 BRACKET - weight mounting . . ....¢f. ....coveoiunnnnn... 1
4 113- . 417 BOLT - 1/2"* x 1-1/4"’ NC hex, zinc plated e 6
¥ 5 "113- 443 BOLT - 1/2 x 6-1/2"".NC hex (H18) . ...... e oo 2
& 25 108. NUT - 1/2 NC hex, zincplated ........... .. ........... 8
7 J182- 7 .. 23 ‘LOCKWASHER - 1/2" zinc plate .. ... e e e . 8
.8 195- . 533 - WASHER-Q!Z"...-_._....,..,..'.....‘.' ............... 8
,/ - L . c . '
-1..C - 178869 FRAME welghtbox....‘.................- ..... N L. 1
2. C 17863 BOX weight .. ......... e Y e e SN 1.
3 .C - 17860 “SUPPORT - weight box . ... ...l e "1
4 Cc 17636 - PLATE -hitch ... 0. .. ..... Ve e e P 1
5 111- 371 BOLT - 3/8” x 1" round head, square neck . . . .. .. e -3
6 113- 207  BOLT-3/8"x1"NChex......... e e S
7 -129- 103 NUT -3/8”" NChex........ e e T e RPN 7
-8 19z2- 1 LOCKWASHER - 3/8"" . .. .. TS U |
9 195- 525 SWASHER - 3/8" © ... .......... e e e 7

R
RO
e B 6o L
t

‘ - A
g Om (] oo g 3
T ‘-_‘ ' H . . K .
T L s o o A . B1322:87 o I August 1995
. - , Lo s . ,- L" P P B . . : . ) e } I o K ,- . ) . . . -'.’ o o ; ) "‘ - . ' i



PR

B s e

REF.

b

LO~NIMA N =

PART NO. .

B1322-89

103~

20

c 30044
218- 457
'218- 494
218- 927
C 23337
.113- 206
192- 21
c 23888
C - 23962
C 15389
NLA ‘
©113- 102
129- 102
218- 5232
113- .
195- 521
192- i

" - BAR - clamp (early production)

" - CASE 220, 222, 224 AND 444 COMPACT TRACTORS _ 82

J-17"HYDRAULIC PTO KIT - - .

DESCRIPTION - - o . REQ’D
VALVE - PTQ control Ll ' .
. FITTING - straight 3/4" NPT x 5;8" tube ;... L.
. FITTING - elbow 90° 3/4" NPT x 5/8" tube ... ............
FITTING - elbow 90° 1/2'* NPT x-1/2" female- NPSM swivel .
. BRACKET - valve mounting
~ BOLT - 3/8" hex NC x 3/4'"
LOCKWASHER - 3/8" .. .ottt e e e
TUBE - PTO valve to travel control vaive R

“TUBE -pumpto PTO valve ............... SRR
. CLAMP - double tubing (early productlon) r

.............................

. BOLT - 5716’ hex NC x 3/4’* (early productmh} .
LOCKNUT - 5/16" NC hex (early produmlon) ............
FITTING - 90° swivel elbow 27° x 37° flare 3/4'' NPT x 5/8” tube

~BOLT - 5/16” x 1" NC hex (fender nitg. l ...... e e
WASHER - 5/16" (fendermtg.) . .. .. . : v v in i vt I
LOCKWASHER - 5/16"' (fender-mtg.),

Q)mw_-_a'._n_n..u‘_a_a.p..p'.am‘-a._a

4

Y

“August 1995




- :&: . l s ‘-’ ‘ ' o ‘
= - ' - - b :
- Pt b (_'\15 ! ' o
o i S ) o
70 o - REF..
i £ ' :
iF P . 1
e R ~ 2
Pt 3
I
i 4
5
6
7
8
- 9 .
_ .10
"
- 12N
. 13
. 14
15
’
|
L4
-
e o - B1322:91
. K - ' , ' - . . i , *

e
- CASE 220, 222, 224 AND 444 COMPACT TRACTORS

| MODEL L-19 FLOW GONTROL VALVE KIT.

August 1995

PART NO. : : ' DESCRIPTION
C.. 23818 . VALVE ﬂow controi ..... e h e et e eae e e ..
C 848 EEVER -valve............ S e
c 28251 KNOB -lever. . ... .. ..o i it e e e e
'113- .12 < BQLT-'IM"X.?.UZ" NC 1 S S
137- 1180 NUT -lock 1/4'* NC hex ..... e A
‘218- . 485- FITTING - elbow 90°1/2'" NPT ... ..,..... P A
C 45431 FITTING - strasght T2 NPT L. e
C' 25390 TUBE - flow control-valve td'tube-. ... . .................. .
C 23407 TUBE - bypass to return line .. ... QU e e
C 23600 . TUBE-valvetotractorvalve. :............ . '
£ 26181 'TUBE - heat exchanger . ..:....... e e PR
C 18721 HOSE-return ... ..... e
214 . 6 CLAMP -hose........0:........ e T o
C 23879 TUBE-PTOvalvetotube . ............ e P
C 21592  SPACER .......... e e e
C. 18719 . DECAL - valve, “slow-fast” ........ [ PP I
C 28217  “O"RING-shaft ..:.............
C 28710 SNAP RING - shaft . ........ e S
AR
LY
¢
- B v_ t i
. .

o1

REQ'D

-

.Nm..am—-tmn:-—'—l—'r-‘_—hmh)md—'-'




CASE 220, 222, 224 AND 444 EOMPACT TRACTORS 83
J-17 HYDRAULIC PTO VALVE '
" REF. PART NO. . . DESCRIPTION REQ'D
-1 . C 30044 VALVE -contro! ................ e 1
A 2 [o: 11891 SEAL -U-cup.........0 ... ... . ... .. ... 2
"3 oL oo PIN-- cotter 116" x™1/2" .. ... .. ... .. ... .+ T
4 C 28875 PIN-handle........... ... ... ... . ... ... 1
6 C. 19422 BRACKET - handle . .......... e, 1
6 71- 410 SCREW - 1/4" x 5/8" NC fillister-head ... ........... ... 2
. 7 192- 19 LOCKWASHER - 1/4* ... .... e E 3
8 NS5 BODY  AND SPOOL ASSEMBLY {Order ci8z28t)........... 1.
9 C 11895 ADAPTER -spool............... 1
10 95- 4 WASHER - ptain 1/4" ... .. .. B I T S 1
11 75- .48  SCREW - 1/4"" x 1/2" vd. hd. machine . .. . . ... ... . .. . 1
/ . ‘12 C 11893 BONNET - detent ,....... .. .. . . 1
' < 13° € 11801 PIN-detent....0.... ... ... ... . 1
A 14 C ~ 11892 SPRING - detent . .. ... e e e e 1°
, . 15 €0 11886 . . WASHER -detentspring ........... ... ... . " A
. . ) 16 " NLA CAP.-detent ......... e e e T 1
e Lo 17 169- 88 . SCREW - bonnet #8-32.x 2" fillister head e 4
e T 4 18- . € 19423 LEVER -valve . ................... ... ... .. .. 1.
P CNS 19 221 .842 PLUG -relief 3/8" NPT . .\..... .. ...... .. .. . ... 1
. . . . 20 C . 28700 . SHIM-.010"thick ©.............. ... .. "UA
. . 21 C 28716 - '.SPRING-reIiéf............-........-...... ......... |
Ce _ ’ ‘22 - C 28698 SHIM - .020" thick . ..... . ... ... ..... ... .. ... .. " UA
L - i ' . 23 211- 1" BALL -relief- 378" ... .. . ... v 1
. T - s .24 NLA SEAT -relief ... ... . . e 1
- R - : 25 C 28696 . “O" RING -reliefseat ..... .. ..... . . ... ... .. . .. . 1.
- o : 1 26 C 28237y KNOB-handthrottle .................... ... . . " A
o , ' 27 € 26266, ' BUSHING-nylon ......... .. ... . ..llniieneeee 1
2 . -~
‘ : » . 1 4
\ . R I | | /
l ‘ - ' . ) ' s 7 ! ‘
.
. T ’ ' ‘ ’ : ‘ ' : - co ’
L) B - ¥ s :‘ - . - . . \.\ . ’ . T o :
N o e o RSP EE | " 'B1322-93 August 1995




»f
y,

v »

“_NUMERICAL INDEX

PART PAGE REF. PART, PAGE  REF. * PART PAGE HEF. .
NO. . NO. NO. . NO. NO, NO. - NO. . NO. NO.’ IJ
3 ' ' 0
A30064, 45 10 Cc1az2o0i 437 ) C1573% 55 8
A45230° 65 4 ¢L4222 49 .39 C15737 55 10
A70062 45 11 c14222 51 35 C15738 55 11
© A70185 45 8 C14223 49 37 .C15739 - .55 12
A72038 63 §- . C14223 51 37 C15740 55 13
A72039 €5 5 ©. 14304 . 6897 C16164 45 21
AT2040 63 6 '€14344 63 34 C16239- 61 2
A72040 65 6 C14344 65 34 C16339 49 22°
A72041 65 23° © £14345 25 7 £16361 37 20
A72043 63 10 £14399 17 26 C16362 37 9
A72043 . 65 10 C14399 19 26 C16363° 25 17
A72046 63 32 C1439% ° 21 2@ C16373 37.11
‘AT2046 65 32 C14457 85 2 C16353 39 17
AT2047 63 33 T C14459 85 5 Cl6404 39 2
A72047 65 33 14525 47 14 16429 39 7
" A72048 63 11 £14531 49 4 C1LE6444 3915
"A72048 65 11 £14534 39 12 C16445 39.15
A72098 27 1 C14537 67 9 C1l6446 39 16
_AT2104 . _, 85 2 €14553 67-7 C16447 - 39 1¢
C10314 ° 45 2 C14565 67 4 C16516 59 1
Cro37z 58 C14568 83 2 £16581 87 1
£10372 23 13 £14568 - "85 14 C16516 33 19
C1l0657 25 14 014599 69 18 ' Cl6616 35 1
C10678 25 3 C¢l4644, 49 24 ‘C1E68B7 53 24
C10898 85 4 Cl4644 51 24 ‘CL6697 53 35
C11529 - 25 18 . C14655 53 35 C16697 59
C1152'9 53 1o Cl14655 59 C1$699 49 11
£11888 83 15 . C14690 25 23 C166939 51 11
", 11891 93 2 C14703 81 16 - c16700, - 49 13
<1192 93 14. C14709 81 17 C16700 4 . 51 13
C11892 93 12 C14715 81 8 C1674 © 49 3 ) .
C11885 93. g C14717 8L 185 Cl678 33 13 .
C11801 3 13 Tl4a717 g1 20 ci6788 : . a5 12 ) {
Cl1906" 41 5 cla722 - B1.3 ‘C1E753 . 53 11 s
C12110 45 5 C14724 Bl '4 Ci16794 83 10
c12370 45 7 ¢14725 81 14 C16796 25 20,
12551 49 25 C14728. 39 22 C1l6945 43 1 " -
C12551 51'25 C14729 37 17 C17066 39 20
C12552 49 26 C14730 37 17 C17067 47 13
€12552 51 26 14827 | 59 4 -C1l7152 39 14
C12713 45 2 c14830 59 9 Cl7161 . 87 2,
C127i3 . 51 2 c14831 58 10 C17162* .87 3
C12718 49 36 ¢14836 59 15 Cc17216 39 19
cl2718 51 36 C14837 59 & C17249 ‘47 6
C12723 49 10 . Cl4s38° 59 16 £17249" 79 &
C12725 21 £14506 . 17 44 ¢17250 47 7
C12725 121 - €14906 19 44 . C17250 79 7
C1297S 41 9 ' Cl4906 21 .44 " g17281 47 3
C12975 110 . C14%06 31 11 £17433 87 &
C1297% 43 20 C14970 i 83 10 C17435 57 9
C13106 a1 7 C14976 ¢ 81 3 C17438 57 17
C13106 41 B8 C14991 81 9 C17439 57 11
C13106. 43 C15036 u 55 19 + Q17440 57 14
C13106 45 C15036 5% 21 C17443 57 18
C13106 47 C15096 4316 €17444 57 19
. C13196 49 16 C15335 53 1 - - C17636 874
C13196 51 16 C15389 - 83 10 17717 29 1
13204 57-12 ‘C15410 39 9 C17718 29 2
‘C13z2Y’ 49 9 C15515 33 7 €178%9 87 1
€13241 49 5 C18515 35 ¢ C17860 87 3
_Cliz241 51.5 C15556 33 11 C17863 87 2
C13266 . 45-8 C15557. 3z 8 .C17858 - 83 25 -
C132686 51 7 C15557 35 10 Cle014 43 2
-.C13360 471 . .. 15564 47 11 C18017 © 43 21 .
1 C13385 45 & C15718 . 33 3 £18089 29 14
Ca3zss 51 6 15718 35 3 . cispez 5% 15
.€13526 , 45 2 c15721 33 21 " 18099 29 30 .(]
C13716 a1 § €15731. 55 4 - 18101 11 18 :
Cl4168 49 23 . C18§73% 55 5, cisiio - 5% 10 -
.¢14168 51 23 C15733 - 55 6 = . €18147 45 22
C14200 43 6. “C15734- <557 c18153 ‘37 8

)‘r .

'NUMERICAL INDEX

c21214 -

u

—

95
PART PAGE - REF. PART ‘PAGE  REF. .-PART "PAGE - - REF.
NO.- NO. NO. NO.. NOQ. ‘NO. NO. NO. .- NO. .
18281 79 3 T C21814 19 1 23962 ‘89 9 -
C18718 ‘o1 - . C21814°. 21 12 C24065 69 35
' C1B721 91 12 £21857 45 24 ©24070 - 55.7
Ci18742. 59 6 c21872 45 1% C24098 43 18
.. £18742 79 18 C21989 67 14 C24137 37 12
T CLBT7T. 41 2 C22023 37 4 . 24141 19 %
C18778 41 3 22278 41 12 ' C24285 59 -
c18782 41 3 £22278 415 C24433 45 3
cis78z - 41 3 C22568 41 1% C24435 45 1.
C18784 - 41 -2 C22568 41 1% © C2443E8 45- 9
C18788 69 23 €22573 69 8 C24447 B1 :
C1B8797 53 21° C22637 49 14 C24490 21 50
€188089 17 1 C22637 51 24 Zf'c24491 21 51
. Cl1s811 47 4. C22638 | 49 12 C24495 21 53
c18812 41 1 C22638 . 51 12 C24652 27 3
c18814 17 43. C22698 11 13 C24729 25-11
_Cla814 15 43 C22698 13 13 - C24743 35 16
C18814 21 43 C22699 1513 €24803 51 4
C18851 57 _a C22699. . 17 2% 24804 51 3
18507 33 2 - 022699 - 19 23 024814 67 6
C18908 33 15 C22699 21 23 . C24B36° | 69 36
18940 33 17 2022700 17 31 -CR4R37. 69 17
C18941 33 14 - 22700 19 31 C24843 51’
C18992. 42 5 C22700 21 31 C24862 55
£19025 59 g . c22747 5 2 * c24863 55
€19025" 79 20 * C22765 67 18 C24864 55
C19063 45 7 €22775 37 2 24865 . 55 -
Clo9064 . - 458 22808 53 1§ . 24867 55 3
€19115 - ~55 16 . 22819 .5 12 C24868 - 55 1 -
C19179 45 10- 22859 5 13 C24884 .. 7 21
19250 45 1 c22874" 61 11 Cz4884 7 44
£13251 4511 ' g22889 5 10 T Q24884 9 21
19422 83 5 ' (2285986 61 6 C24887 23 9
C19423 33 18 C€22921 31 3 24887 25 13
C19469 B3 .8 €22930 . 61 10 Cc24887 27 2
Cl19476 B3 7 122947 53 .18 . 024887 27 2
c19521 69 . ] C22992 41 13 G24911 53 20
C19740 BL 1 ¥ Cc22992 41 13 Cc25022 . 45 13
. €19740 81 1 22998 3172 . C25043° 7 25
C19767 | 31 15 €23002 67 13 C25043 7 4B
19867 - 31712 N 23004 31 23 . C25043 9 25
C20036 - ° 317 23012 69 2 . .. C25207 5316 .
C20053 31 20 23023 67 1 T 025207 . 55 1§ -
© C20093 31 5 C23024 67 2 * C25207 55 17
Cc20455- 5515 23025 67.3 Cc25208 53-7
20456 55 2 €22030 7 5 C25208 55 1§ I
C20460 55 4 . C23126 29 25 C25208 55 17 -
C20461 55 5 023135 13 18 - C25258 ‘49 %0
c20462 55 6 C23135 15 18 C25258 51 40
C20464. 55 12 C23171 25 14 C25368 - 83 4
C21504 57 . 23189 53 38 C25369 83 3
C21504" 57 'y C23209 . 71 4 .C25330 91 8
C21506 57 22 €232¢9. . 73 3 © £25556 29 4
C21506 57 11 ©2332¢ , 53 189 . C25556 39 18
. 21507 57 7 €23330 . 69 1 €256085 29 3 ‘
F 021507 57 & . 23337 B9 8 25784 53 12
"C21508 . 57 24 23407 91 9 c25789 © .85 5
C21508 57'8 C23527 373 C25063 - 51
' £21510 87 25 £23500 91 16 C26181 81 11 .
. €21510 57 9 c23¢618 ‘81 -1 C2g182 53 23
C21511 57 023624 35 19 ‘c26188 79 25 -
21518 59 5 C23625 - 35 14 C2¢1e8 " oe12
21518~ 79 15 23627 35 18 ., C26266 ° 931 27
© C21526 41 18 ‘@23630 35 13 C26342° _° 49 15 ¢
C21526 T4l 18 ‘C23677 35 2 C26342" §1 15
£21527 41 16 €23740 33 2¢ Q26381 45 17 .
C@21527 . - 41 17 C23740 " 35 8 C26422 27 10
C21529 41 2L ¢23860 23 8 . C26455 €1 3
- 21592 .91 15 C23860 28 2 C26518 23 7
. C21596 33 11 £23879°, 91 14 C26518 69 €
17 1 c23888 1 C26702 33 18




_PART
NO.

-

" NUMERICAL INDEX

PART PAGE REF.-

.

PART
NO.:

=1
. -

£26'702

_C26703
-C26932
C26985
- ¢27150
o€27217

€27217
£27217
027274
.C27276

£27278 .

27283
Cc27440
027481

£27508..

C27593
C27593
C27596
C27662

C27734

.C27755
27822
- g27822
c28215
c28217
c28217

€28217 -

C28217
c28217
C28222
cz2e2z6
C28226
C28237
28237
Cc28237
C28237
C28240

"C28241

C28241

C28251

.£a28281
,C282889
C28289

cz28289 .

28294

C28321 - °

C28321
€28321
€28321
€28386
€28487
 C28669
C28669
C28669
. C2p66Y

‘28669 ¢

C28e69

C2d8670 -

28676
C28677
C28677
C28678
C28678
C28678
C28678
C28678

" C28678

C28680

C28680
cz8680 -

C28690

"
W T e e - P,

NO. .. NO.
c28691 17
C2B691 - 19
. C28691 ‘29
:-C2B693 67
€28694 - 67
28695 . 69
C28698 93
C28697 . ., 83
c28898 : 93
C28699 . 57
C28659 57
¢28700 93
C28701 59
c28703_ ., 59
28706 - , 57
c28710 - . 81
C28716 93
C28809 - 63
.C28809 . 65
C28810 63
C28810 65
C28823 . - ‘63
cz8823 - - 6%
C28856 | 57
C28856 Y |
C28875 93
c28879 27
C28880 .27
C28883 5
c2892% .7 . 55
© ©28929, . B3
C2B932 , 69
28937 _ - 25
TC28937 25
£28949 . 53
CZeo62 25
‘c28966 -1
C28966 55
C28985 81
C28990 29
. C290422 13
- 029025, 11
C29p31° . 71
, €29031 73
© 28290 - - 5
C29408 79
€29413 . 67
C29516 11 &,
C29517 i1,
¢29518- 11
C29519 - 11
C25520 I % N
€25521 S
¢Z9522 - - 13
C29523, - A3
C29524. 13
€29525. ° - 13
. 29526 15 -
C29527 15
29528 is
- C29529 15
€29530 . .15
C29697 1953
- C29687 . %
C29731 - . 9
c29732, .59
C28735 .. . 33 B
.C29735 ° 4, 38 9.
- =€29737.
, 29738 - .67:20°
30044

LS w

LI PR b

%
. i

i

VIOV W =l W Wb

o e
(PR

231 -

. 89*[1.«:\‘

T

. -
BN,
S Y e

C30044
€30070
C30071
C30074

C30268
C30482 °

C30482

'C30482

C30482

£30483"
030483
30484 -
30487,
30487

30504

C30506
C30868
C3cBe8

- 30868

C31045
31045
€31096
032169

Caz2i1e69

C321e63

32178

C32178
C32199

C32259 - - :
T e3zaoh
32427 ,

32891

C32891°
32891 -

€32891
c32891
C37891
£32935
Q33309

C33411-

€33417

‘C33417 -
. £33889:

233589
35291

‘036848 .
£36935,
~C36935

C37222

Cc40687

€41010
Ca2852

£a2852 .

045421

T F53108.
KOA236919"
KOA237559 -

' KOAZ37653

" KOD235327

. KOD23s327
- KOD2385327
KO200372
¥o260383 . °
"KO230011
K0230011
E0230020
. /RO230170
VTRO230170
KO230170-

. _Ko230170 "
~ KO230170 .

r

NUMERICAL INDEX

S .R0235582

061~ 61

3

[

‘121- 106

3 13

t - . .
HE . ) - o . L, oL .~ r
D PART PAGE PART “PAGE _ REF. PART "PAGE ' REF.
.( } L0 NO. NO. NO. NO, NO. - NO. .NO. -
g SR, S B : ‘. - - g
. KO230170 21 KQ235603 29 36 071- 410 - 93 6 . A
KO230265 19 KO235631 7-10 075- 48 . 83 11- ;
KO230265 21 . K0235631 9 10 083~ 55- . ‘55 20 - K
KO230722« 67 KO235652 125 5 © 082~  4- 72 -
‘KO231032 7 T KO235748° 17, 42 092- & 9 2 I
KO231032 7 . RO235748 - - 42 092- . 6 711 12
KO231032 9 KO235748 42 092- 6 13°12 ,
KO231032 23 R0235757 29 ° 092-- 4§ 15 12-, ‘
B K0231281 567 . K0235757 - 29 0%2- " B 75 4 ’
_— K0235003 11 K0235757 29 095- 4 93 10
K0235003 13 K0235757 5 111- - 5§’ 29 5 . )
KO235003 . 15 K0235818 35 . 111- 108 = 69 14
' KOZ35004 11 ~ KO235818 .19 35 - 111--131 . 69 27
- . w KO235004 . 13 KO23581% 35 . 111~ 202 ., 69 13
- " KO235004 . 15 K0235826" 14 111- 256 5 4
! KO2350078 7 . K0235826 37 111-,371 .- 87 5
- 'KO2350078 7 K0235889° 2. 111- 521 77 4
KO2350078 9 EO235850 18 111~ 525 . 77 4.
. K02350075 17 . K0235881 16 111- 531 753 -
" KO2350075 1% - K0235892 16 113- 1 49 20
KO2350078 21 ; KO236675 -, 4 113- 1. 51 20
Y -» . KO235008 ST . KO23676% 2, 113- 1 61.3
! ’ KO235008 - 7 ED236764 16" - 13- ° 1 61,4
! - ' EQ235011 7 RO236765 16 ‘113~ 1 . 69 34
' K0235011 7 ROZ36766 15 ‘16 .. ‘113- 3 7 25°12
- KO0225011 9 . K0236886 1 113< i2° . 91 &
X0235025 17 'K0237064 6 | 113-. 17 28 9"
K0235025 19 KO237064 2 © . 113- 102 - - 43 11 -
K0235025 " 21 K0237277 19 113- 102 89 12 .
'K0235025 23 K0237277 49 113- 103 - 89 15,
. . E0235026 17, koz237277 45 113- 107 19 33
R T K0235026 19 . K0237421 10 113- 113 © 37 15 .
L T RO235026 21 ' RG237423 4 '113- 118 . 61 2 N
i K0235047 7 KD0237489 - 3 113- 118 81 10 -
| K0235047 $ K0237520- 4 113- 122 - 39 11
B, K0235048 7 "K0237670 4- 113- 130; 425 7
: 'K0235048 9" K0237670 4 ©113- 185 £9 9
R . KO0235048 . 23 K0237672 i4 © 113- 185 - 69 16
Lo K0235053 9 -KO237677 4 113~ 206 43 13,
S - KQ235057 23 KO237895 1 113--206" 53 2
Lo K0235070 17 K0270158 2 113- 206 - 89 6
K0O235070 13 : RKO270158 z 113- 207 17 33. .
"K0235070 21 K0270158 .’ 2 113- 207 . 21 33 :
RQ235070 . 23 r027088% 3 113-, 207 T\ 31 19 -
K0235084 ° .29 . KO270889 3 113- 207 . 33 8
KO235085 .. 29 K0270889 21 3 113- 207 35 22
KO235086. 29 X0z75066 7 26° . 113- 207 47 8
K0235117 7 K0275066 7 49 113~ 207 - ™~ 79 B
K0235117 9 KO275066 g 27 113- 207 79 21
‘K0235118 | 7. K0275067 7 26 113- 207 , . 87 6
K0235118 .9 KO275067. 7. 49 113- 209-  17°14
" K02351258 17 KO275067 ‘9 27 ;113- 209 7713 14
K02351258 19 KO275143 © . 7 4 113- 209, ° 21 14
X02351258 " 29 K0275143 94 113- 219" 29 6 - T,
: . KD235168 7 K0275144 C7 a1 113- 221 69 24
. ' KO235168 7. . K0275144 9 11 113~ 417 - Bl 5 K
o KO235168 9. K0275144 723 12 113+ 417 . 85 9 -
. © KD235207 25 | RO275182 ‘69 4 ©113- 417 T 87 4 S
- . KO235277 29 .. KO275220 73 113~ 424 . 37 197 i -
. . " KQX35287- 1L . KO275220 93 113-° 424 . - 39 4 - .
- . KO235288 11 16 K0275231 | 27 §° "113- 424 7 47 3.
N - K0235289 *11-.16 KO275341 . 5 6 113- 424 49 43
S ' K0235290 © - 11 KO275341 - . 23-10 113- 424 . 51 43 -
PO KO235353 °  .17. KO275341.% 11 113~ 425° 83 3 '
. ol F0235353 19 ., Q275960 ° 5 113-'427 39 3. %
‘ e . KQ235353 21 022- 844 13 113- 341 | 39 3 -
- (;E\ ol . . FO235353 23 025- 108 - € 113- 443 . 87 5.
N s ORF T LT ' RD235448 27 028~ 680 34 113-1181 ..19.9
RN R0235476 28 028- 680 34 113-2400 - B85 6
¥ ". KQ235496 - . 29 061~ 510 7 +11%~ 200 53 3
"9 18 28

ag .




